S-21 OUTBOUND

PARTS MANUAL

AP

o ¥

SNEY

Serial Number:

Registration Number:

COPYRIGHT © 2017
RANS DESIGNS
4600 HWY 183 Alt
HAYS, KANSAS, USA 67601
785-625-6346
WWW.RANS.COM

This manual conforms to FAA Evaluated date 9/11/2018






d9Vd LX3N 33S
“IVANVIN dNOA INOH S

S3OVd TVNLOV LNISFdd3d LON AVIN
"AINO F'1dNVX3

00SC-0S

TIP RIB FOR RH WING IS A MIRROR

TIP RIB FOR LH WING SHOWN
IMAGE

S—7S COURIER

WING TIP RIB ASSEMBLY

O HONNd 3TOH-€

RREIMES

06/15/2011

3d9Vd ONIMVYHA S1dvd

'34N03S Ol "3ANIF ONIE-€ NI 30V'1d
"d3LNIdd 40 d3ddIHS SV TIVNNVIN S1dVd

‘L 4418



d9Vd LX3N 33S
“IVANVYIN INOA NOHS

S3OVd TVNLOV LNISFHd3H LON AVIN
"AINO I 1dNVX3

LL0Z/GH/9 0056-05
\\ ‘
o )
(=) /
&
[
=
z=
.
a "
< = W
—_
=@
: -
3z O w
[ n
~
=) | M
o 22y 5
oo ~
aog
FEE
__.a ol
o
m =
&
E m
L H-€LE0IMd HY - 3903 ONIAVIT dITO 1Y ¥ - @
L T-€LE0IMdM H1-3903 ONIQVITdID 81 ¥ IN
b H-PSOIMAM HY - 914 dIL ONIM '€
L THYGOIMA H1- 914 dIL ONIM € /
b H-ZLEOIMAM HY - 3903 ONIMIVAL dITO g1 2
v T-2LE0IMd H1-3903 ONMIVYL IO 81 2 _ ]
vz Lr-OdVV 1IN WONINNTY 870 ) %
2
ALINVAD GIaNNN 1avd NOILdIg0S3a # ¢N/1
XTGNISSY 1Y diL - ONIM - 931aN00 SIS
90-0500 3OVd 06/15/2011

3d9Vd NOILdI40S3d S1dvd d9Vd ONIMVYYHA S18vd

S3OVd ONINIVINTE 404 1LvV3id3d
'39Vd NOILdIFdOS3d S1dvd
ONIANOdSIHH0D
30V4 01,081 31VLOH
ANV 39Vd ONIMVHA S14dvVd 3AONTY
"d3AdNIG ONIY-€ N3IdO

¢ d41S



“IVANVIN dNOA NOHA
S3OVd TVNLOV LNISTHd3d LON AVIN

"AINO F'1dNVXH

1102/SL/9
20
i
-
=1y
v}
o2
fueine)
@) O &u iy
[5s) _ fayas
./N w w
> ) p
S oA
48 2
=S
oo
= m s
I U-€LE0IMdA HY - 3903 ONIAv31 diN0 91y '+ IA na W_u
I T-€LE0IMdA H1-390d3 9NIava1diTo g9id v > [
I H-7¥S0IMdM HY - 9dId dIL ONIM '€ M z
I T-PSOIMdAM HT-91d dIL ONIM ‘€ &
L H-2LE0IMdM HY - 3903 ONITIVEL dITO 9Id 2 m__
14 T-CLEO0IMdA H1-3903 ONITIVEL dITO g1d 2
4 L7-OdVVv L3N WANIANTY .8/ 7L
ALILNVYNO "3IGNNN LYvd NOILdIYOS3A # m
ATGNISSY did dIL - ONIM - ¥319N0D S.-S
90-0G00 IOVd

d9Vd NOILdIHdO0S3d S14vd

1102/51/90

S0-3500

d9Vd ONIMVHA S1dvd

d3dNIg

NI d34NO3S TVNI4 NIHM
Jd9Vd NOILdI40S3Ad S1dvd
ONIANOdS3Hd00 S30V4

3d9Vd ONIMVHA S1dvd

€ d41S



RANS S-21 OUTBOUND - PARTS MANUAL
TABLE OF CONTENTS

RUDDER FRAME & SKIN ASSEMBLY ....ooiitiiiiiiiii et 002-01
VERTICAL STABILIZER FRAME & SKIN ASSEMBLY ......cciiiiiiiiiiiiiiiii e 003-01
VERTICAL STABILIZER INSTALLATION ... .ottt bbb bbb 003-03
OPTIONAL - TAILDRAGGER - PULL HANDLE ASSEMBLY .. .ituuiiisiiiiiiiisssssnssassssssnsssssssssnnsssssssnnnnnns 003-05
HORIZONTAL STABILIZER FRAME ASSEMBLY 1 1uiitttiiiiissssiiissssssiiissssssssiissssssasssssssssssissrnasasans 004-01
HORIZONTAL STABILIZER SKIN INSTALLATION .1ttt ttiiisstssniisssssssaiiissssssasiissssssasssssssssssissssssannns 004-03
HORIZONTAL STABILIZER INSTALLATION 111t tttttttissssssstassssssansassssssanssssssssssnssssssssnnsssssssnnnnnns 004-05
ELEVATOR FRAME ASSEMBLY . .utuuiitittusiiissssssaiissssssasissssssssiissssssasiissmssssaismmsisiitsiinnns 005-01
ELEVATOR SKIN INSTALLATION . 4ttt ttttttssitssssssssssssssssssissssssnssssssssasssisssssssisssrissismisnns 005-03
ELEVATOR AND ELEVATOR TRIM TAB INSTALLATION .. utitiiiiissssttnasss s s stnnsaasssssnnsassssssnnsssssssnnnnans 005-05
ELEVATOR TRIM TAB ASSEMBLY 4tuuiititttuiiisssssaiissssssasiisssssssssiissssssasiissmsssiiimrisiitrnns 005-07
141 WING - SPAR ASSEMBLY 11 ittiiiiistttiiiisss s ttasassssanaasssssaaaassssssaaaaassssssnnsssssssssnsssssssnnnnnns 006-01
141 WING - BELLCRANK ASSEMBLIES ... iitiiiisiiiiiiii s st inas s ssaaasss s s saasssssssasnssssssssnnsssssssnnns 006A-01
141 WING - FRAME ASSEMBLY 1 1tttuiiiiiiittaiiisissssiiissssssaiissssssassissssssnassssssssnsssssrsstssssssnnnns 006B-01
141 WING - BELLCRANK INSTALLATION L. ttttuiissstttnaassssssnnsasssssnnsassssssansssssssssnnssssssssnnsssssssnnns 006B-03
141 WING - SKIN INSTALLATION 11t tttttsttttsssts s sttaass s saaaaassssssansassssssansssssssssnnssssssssnnsssssssnnns 006C-01
141 WING - BOTTOM SKIN - INSPECTION PANEL INSTALLATION ..t tuuuiiiisissnniiiisssssssiiisssssssssisssssnaaaas 006C-03
141 WING - OPTIONS - PITOT/STATIC SYSTEM .1uuuuuuuiisssssssnsssssssssssssssnsnnnnns 006C-05
141 WING - FUEL TANK ASSEMBLY 1 \uuuiiiiiiiiinsstttnsassssstnnsaasssstansasssssssnsssssssssnnssssssssnnsssssssnnns 006D-01
141 WING - FLAP ASSEMBLY AND INSTALLATION L .uuuuiiiitstnsiiissssssnaissssssssssssssssnsssssssssssssssssnnnns 006E-01
141 WING - AILERON ASSEMBLY AND INSTALLATION ...t ttttiiiiissstttsassssssanssassssssnnssssssssnnsssssssnnns 006F-01
141 WING - LIFT STRUT ASSEMBLY & INSTALLATION 4. uitiiiiiiiiss s sttsaissssstnsssssssssnnsassssssnnsssssssnnns 006G-01
141 WING - OPTIONS - UPPER LIFT STRUT FAIRING 11uuiiiiitituiiinsssssaiiiissssssssissssssssssissssssssssssssnnns 006G-03
141 WING - WING TIP ASSEMBLY AND INSTALLATION ..uuutiiiiiiisssstnnasssssssnsssssssssnsssssssssnnsssssssnnns 006H-01
141 WING - OPTIONS - AVEO STROBE INSTALLATION ..uuisitiinniissssttnsasssssssnsssssssssnnssssssssnnsssssssnnns 006H-03
141 WING - OPTIONS - LANDING LIGHTS INSTALLATION. .1t tttttiiiisssssnaisssssssssissssssnsssssssssssssssssnnnns 006H-05
141 WING - ROOT SEAL INSTALLATION . 11t tttttsttttiasssssstnaasssssansssssssstnnssssssssnnsssssssansssssssnnnnnns 0061-01
FUSELAGE - STATION 4 & 5 - BULKHEAD ASSEMBLY ..uuiiiiiiiiiiiiiiiiiii s sias s sassass s ssssasssssnnnnans 007-01
FUSELAGE - STATION 6 & 8 - BULKHEAD ASSEMBLY ..uuiiiiiiiiiiiisisiiiississssiissssssasissssssssssisssnsnsaans 007-03
FUSELAGE - STATION 9 - BULKHEAD ASSEMBLY .. tttuiiiiitttiiiiss s niss s sssssaasssssnnsasssssssnsssssssnnnnans 007-05
FUSELAGE - STATION 10 - BULKHEAD ASSEMBLY 11tuuiiiiiiiiiiisssissss s stnssasssssnasassssssnnsssssssnnnnans 007-07
FUSELAGE - TAILCONE - BOTTOM SKIN ASSEMBLY 4tuuiiiiitiniiissistsiiiisisssssiisssssssssisssssissssssnnnns 007A-01
FUSELAGE - OPTIONS - GARMIN GMU11 MAGNETOMETER MOUNT ...tttiiiisiiitiiniss s ssnsnasssssnnnnassssnnns 007A-03

FUSELAGE - TAILCONE - SIDE & TOP SKIN ASSEMBLY ..uuiiiiiiiiiiiiiiiaissssstssissssssssassssssnnsasssssnnns 007B-01



FUSELAGE - TAILCONE - AFT CLOSEOUT INSTALLATION ..ttuuiiisstttnaissssstnsssssssssnnssssssssnnsssssssnnns 007B-03

FUSELAGE - SKINS AND TAILCONE MATING INSTALLATION .1uuuuiiiiiitsaiiiisissssssissssssssssissssssnsssssssnnns 007C-01
TAILDRAGGER - MAIN GEAR INSTALLATION 1t uuuiiitstsssuiissssssasaissssssssisssssssassisssssssssissssnsssssnnns 008-01
TAILDRAGGER - WHEEL & BRAKE INSTALLATION ..t ttitiiiis st sisss s s stssss s sssnasssssssasassssssannnssnss 008-03
LI ] € G I ] 008-05
TAILDRAGGER - 8" TAILWHEEL INSTALLATION. ..ttt tttttiiiisisssaiissssssssaiissssssassissssssssssssssssnssssnnns 008-07
TAILDRAGGER - OPTIONS - 10" TAILWHEEL INSTALLATION ..ttt ttiiiiis s isss s s ssnnsass s snnnasss s sannaannnss 008-09
TRIKE - MAIN GEAR INSTALLATION 1 utuuiiisttttuiissssssasissssssssisssssssasssssssssssssssssssasssssssnsassisnns 008A-01
TRIKE - STANDARD - WHEEL AND BRAKE INSTALLATION 4uuuiiiiitiiississsaiiisssssssssissssssssssssssnsnssnnns 008A-03
TRIKE - OPTIONS - TUNDRA - WHEEL AND BRAKE INSTALLATION ..uuviiiiiiiiisssssnississsssnssasssnannaans 008A-04A
TRIKE - STANDARD - NOSE GEAR INSTALLATION L uuttttuuiiissssssiiissssssssiissssssssssssssssnsssssssssnasasnnns 008A-05
TRIKE - OPTIONS - TUNDRA - NOSE FORK INSTALLATION .uuuiiiiissiiisssssnaniisssssssasissssssssssssssnsnnanns 008A-06A
TRIKE - TAIL TIE-DOWN  INSTALLATION L 1uutttttiissssttnaasssssansassssstnassssssssnasssssssnnnsssssssnnnsssssses 008A-07
TRIKE - OPTIONS - TOW BAR INSTALLATION 1uuuuiiittttsnuiiisssssssiissssssassissssssssssssssssnsssssssssassnnnns 008A-09
TRIKE - OPTIONS - TUNDRA NOSE GEAR - TOW BAR INSTALLATION. .ot tttiiiiiis s isniss s snss s s s 008A-11
OPTIONS - BELLY FAIRINGS ..t tttiitsttttssssssttnssssssssssssssssanassssssssnnssssssssnnsssssssssnnssssssssnnnnns 008B-01
FUSELAGE - FLOORBOARD INSTALLATION 41 utttttssiiissssssaiissssssssssisssssssssssssssssssssssssssssssssssnnsnns 009-01
FUSELAGE - RUDDER PEDAL INSTALLATION 4. utiittiiiisssttsaas s s ssansassssssansssssssssnnssssssssnnnssssssnnns 009A-01
FUSELAGE - RUDDER SYSTEM INSTALLATION .. uttttiiissttttssasssssnnsassssssansssssssssnnssssssssnnsssssssnnns 009B-01
FUSELAGE - HYDRAULIC BRAKE INSTALLATION . 1uuuuiiiisissniiissssssssisssssssasssssssssssssssssssassssssnnnns 009C-01
FUSELAGE - SLIDING SEAT ASSEMBLY 1.ttttuiiitiittiiiisssttnsassssstansasssssssnsssssssssnssssssssnnsssssssnnns 009D-01
FUSELAGE - OPTIONS - SEAT HEADREST INSTALLATION ... tuuuiiiiiiiiiis s siss s ssnnsass s ssansaassssnnns 009D-03
FUSELAGE - SEAT BELT INSTALLATION 11t uuuiiisttstsiiissssssssiissssssassissssssssssssssssssssssssssssssssnnnns 009D-05
FUSELAGE - CONTROL STICK INSTALLATION . 1uiiitiiiiisstttnnsssssstnnssssssssnnsasssssannssssssssnnsssssssnnnnnns 010-01
FUSELAGE - OPTIONS - PASSENGER SEAT ELECTRIC ELEVATOR TRIM ...iiiiiiiiiii i insns s snnnnaes 010-03
FUSELAGE - CONTROL STICK PUSH-PULL TUBE INSTALLATION ..uiiiiiiiiiisiissniiisssssssssssssssssnsssssnnnns 010A-01
FUSELAGE - ELEVATOR PUSH-PULL TUBE INSTALLATION ..t ttuiiisittiisis s s sstnsnsss s s ssnnsnssssssnnsasssssnnns 010B-01
FUSELAGE - AILERON CABLE SYSTEM INSTALLATION . .uuiitiiiiissstttssisssssansssssssssnnssssssssnnsssssssnnns 010C-01
FUSELAGE - FLAP LEVER INSTALLATION utuuuiititttsaiiisssssnsiissssssassissssssssssssssssnasssssssssssssssnnnns 010D-01
FUSELAGE - BOOT COWL ASSEMBLY 1tiitttiiisstttnssisssstnssaassssannsassssssansssssssssnnssssssssnsssssssnnns 010E-01
FUSELAGE - VENT SYSTEM INSTALLATION 111 utttitttiiiisssssasssssstnassssssansssssssssnnssssssssnnsssssssnnns 010E-03
FUSELAGE - INSTRUMENT PANEL INSTALLATION. 11 tuuiitttstsaiiissssssaaisssssssssissssssnassssssssssssssssnnns 010F-01
FUSELAGE - INSTRUMENT SUB-PANEL & RADIO MOUNT PLATES INSTALLATION ...vvviiiiiiinsssiinnninnnnnnns 010F-03
FUSELAGE - OPTIONS - PITCH SERVO INSTALLATION ...t ttttisissssttnasssssstnsssssssssnnssssssssnnsssssssnnns 010F-05

FUSELAGE - OPTIONS - ROLL SERVO INSTALLATION . it tuttai it iaissiisaisaisssssassssssssssssssssssssssssssssnnnns 010F-07



FUSELAGE - FORMED WINDSHIELD & SKYLIGHT INSTALLATION ..utiiiiiiiiisssiinssssssssnnssssssssnnnasssssnnns 010G-01

DOOR ASSEMBLY, LEXAN AND TRIM 41 uiittuuiiissssassiisssssssiisssssssasissssssnassssssssssssssssssssssssnnnns 010H-01
DOOR LATCH AND DOOR INSTALLATION 1uuuuitsitsanuiiissssasssisssssssssisssssssssssssssssssssssssssssssssnnns 010H-03
AFT BAGGAGE COMPARTMENT INSTALLATION L. uttiiiiiis st tisss s taaass s ssnasssssssannssssssssnnsssssssnnns 0101-01
SIDES - FORWARD BAGGAGE COMPARTMENT INSTALLATION ..iiiiiiiiisissssiiisssssssssissssssssssisssssnnnans 0101-03
FLOOR - FORWARD BAGGAGE COMPARTMENT INSTALLATION ..uiiiiutiiiisissnaiiissssssassisssssssssisssssnsnans 0101-05
INTERIOR INSTALLATION - AF Tt tttiittttttansssssttnassssssansaasssssanaassssssannssssssssnsssssssnnssssssssnnnnnns 0101-07
INTERIOR INSTALLATION - FW D .ttt titttstuaaiissssssssisssssssssssssssssssssssssssssssssssssassssssssssssssrnnsnsnns 0101-09
OPTIONS - CARGO NET INSTALLATION 1uuuuiittittsuiisssssssaiisssssssssssssssssssissssssnsssssssssssssisssnsnnnnns 010I-11
STATION 3 CLOSEOUT 4uutttttttnissssstnnsaassssstnsaasssssansssssssssnnssssssssnsssssssssnnssssssssnssssssssnnnssns 010J-01
ROTAX 912ULS - ENGINE MOUNT INSTALLATION tuuuiiiitsnnniiisssssnsiiisssssssssissssssasisssssssnanns 011-01/912ULS
ROTAX 912ULS - FIREWALL ITEMS INSTALLATION 1uuuiiiiiiitaiiiisssssssiiisssssssssissssssssssnssnnnes 011A-01/912ULS
ROTAX 912ULS - ENGINE ELECTRICAL ACCESSORY INSTALLATION ..tvuiiiiiiiiiiisssnnnnnnanssnnans 011A-03/912ULS
ROTAX 912ULS - BATTERY BOX ASSEMBLY AND INSTALLATION .iviiiiiiiinsissnsniisssssssnnsnssnnnns 011A-05/912ULS
ROTAX 912ULS - FUEL SYSTEM - FIREWALL FORWARD ....iiiiiiiiiiiiiiiiiiss s sasssssssnnasasssnans 011B-01/912ULS
ROTAX 912ULS - FUEL SYSTEM - FUSELAGE .. .iiiiiiiiiis i sss s s annss s s sananansnnnes 011B-03/912ULS
ROTAX 912ULS - FUEL SYSTEM - HEADER TANK .11 ttuiiiiiiiiiiis s sssiiiis s ssssssiis s ssssssssssnnnns 011B-05/912ULS
ROTAX 912ULS - FUEL SYSTEM - OPTIONAL ELECTRIC FUEL PUMP ....uiiiiiiiiiiiiis s nninsneees 011B-07 / 912ULS
ROTAX 912ULS - COOLING SYSTEM INSTALLATION 1uuuiiiiiiiiiiiinssstnsiisssssnnssassssssnsasssssnnns 011C-01/912ULS
ROTAX 912ULS - OPTIONS - CABIN HEATER INSTALLATION .1uuuiiiiiiiiiiiiisisssiiisssssssnninssnnnns 011C-03/912ULS
ROTAX 912ULS - LUBRICATION SYSTEM INSTALLATION ...ivtiiiiisiiiiiiiiss s snsssssssssnaasssnnans 011D-01/912ULS
ROTAX 912ULS - MUFFLER ASSEMBLY .. .iitiiiiiii i s ass s s tsasaas s ssnnaassssssnnasssssnnns 011E-01/912ULS
ROTAX 912ULS - OPTIONS - CABIN HEATER INSTALLATION .uuuuiiiiiiiiiiinsisssiiiissssssninssnnnns 011E-03/912ULS
ROTAX 912ULS - THROTTLE CONTROL ASSEMBLY 11tuuiiiiiiininiisssrtnnnsisssssnnsssssssssnsasssssnnns 011F-01/912ULS
ROTAX 912ULS - CHOKE CONTROL ASSEMBLY . ..iiiiiiisiiiiiiiiissssiassssssssssssssssnsasssssnnns 011G-01/912ULS
ROTAX 912ULS - OPTIONS - CARB HEAT ASSEMBLY 1uuuiiiiiiiiiiiiiiiisiiiin i ssssssssnssnnnes 011H-01/912ULS
ROTAX 912ULS - ENGINE ELECTRICAL ..t tvttiiisstiiiiss s sass s saasaassssssansssssssssnsssssssnnns 0111-01/912ULS
ROTAX 912ULS - ANALOG INSTRUMENTS / ELECTRICAL ..uuuuuiiiiiiiiiiinnnnnnnnnnnnnnnnnnnnnnnnanas 0111-03/912ULS
ROTAX 912ULS - OPTIONS - REMOTE CHARGING POST INSTALLATION ..uiiiiiiiiiiiiniinsnniiinnnnnans 0111-05/912ULS
ROTAX 912ULS - 11.3" SPINNER ASSEMBLY ..uuiiiiiiiiiiiiiiiiiiis s issss s snasasssssanasssssnnns 011J-01/912ULS
ROTAX 912ULS - COWLING ASSEMBLY AND INSTALLATION .1uuuiiiiiiiiiiiisssssnnssasssssnnsassssnnnns 011K-01/912ULS
ROTAX 912ULS - OIL CHECK DOOR INSTALLATION 1uuuuiiiiiiinniiissssssssiisssssssssisssssssssssssnnnes 011K-03/912ULS

ROTAX 912ULS - OPTIONS - WHIRLWIND PROPELLER INSTALLATION ..uuuiiiiiiiniiiinsssnnnnnanssennns 011L-01/912ULS



810¢2/11/60

VERTICAL
STABILIZER
AFT SPAR

x REFER TO VERTICAL
STABILIZER FRAME AND .
SKIN ASSEMBLY |

RRARINIES S-21 OUTBOUND
RUDDER FRAME & SKIN ASSEMBLY

10-¢00



RANS S-21 OUTBOUND PAGE 002-02
RUDDER FRAME & SKIN ASSEMBLY
# DESCRIPTION PART NUMBER QUANTITY
1. Rudder Spar KPRDO0106 1
2. Rudder Rib - Upper KPRDO0109 3
3. Rudder Horn Mount Tube KPRDO0103 1
4 . Rudder Rib - Lower KPRDO0107 1
5. Rudder Horn KPRDO0104 1
6. Elevator and Rudder Hinge - Short * KPHS0087 1
7 . Rudder Horn Rib Doubler KPRDO0105 1
8. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 15
9. 3/16" Aluminum Rivet - Cherry Q AAPQ-62 9
10. 3/16" Bolt AN3-16A 3
11. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 148
12. 3/16" Thick Washer AN960-10 9
13. 3/16" Thin Washer AN960-10L 7
14 . 3/16" Shear Nut AN364-1032A 7
15. 3/16" Bolt AN3-4A 2
16 . Rudder Skin KPRDO0110 1
17 . 3/16" Bolt AN3-10A 2
18 . Bronze Flange Bushing KSACO0071 4
* Builder Modifies
9/11/2018

REV. - ORIG



810¢2/11/60

ATHINHSSY NIAS 2 HINVIA d4ZT'TId VLS 'TVOILLIdA
ANNO4dLNO IS SUULER T

1S9GaNW

9Id0 - 'A3

10-€00



RANS S-21 OUTBOUND PAGE 003-02
VERTICAL STABILIZER FRAME & SKIN ASSEMBLY

# DESCRIPTION PART NUMBER QUANTITY

1. Vertical Fin Top Nose Rib KPVS0100 1

2. Vertical Fin FWD Spar KPVS0103 1

3. Vertical Fin Nose Rib #3 KPVS0110 1

4 . Vertical Fin Nose Rib #2 KPVS0109 1

5. Vertical Fin Bottom Nose Rib KPVS0104 1

6. Vertical Top Aft Rib KPVS0102 1

7 . Vertical Aft Rib #3 KPVS0112 1

8. Vertical AFT Rib #2 KPVS0111 1

9. Vertical Bottom Aft Rib KPVS0101 1
10. FWD Vertical Spar Gusset - #1 KPVS0105 1
11. FWD Vertical Spar Gusset - #2 KPVS0106 1
12 . Vertical Fin Aft Spar KPVS0096 1
13. Vertical Fin Gusset - AFT - #1 KPVS0097 1
14 . Vertical Fin Gusset - AFT - #2 KPVS0098 1
15. Vertical Fin Gusset - AFT - #3 KPVS0099 1
16 . Elevator and Rudder Hinge - Long * KPHS0086 1
17 . 1/8" Aluminum Rivet - Cherry Q AAPQ-42 182
18. 1/8" Aluminum Rivet - Cherry Q AAPQ-44 27
19. 1/8" Aluminum Rivet - Cherry Q AAPQ-46 8
20. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-62 4
21. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-68 4
22 . Vertical Stabilizer Leading Edge Skin KPVS0108 1
23 . Vertical Stabilizer Side Skin KPVS0107 2
24 . 1/8" Aluminum Rivet - Cherry Q AAPQ-41 116
25. Vertical Stabilizer Tip KPVS0113 1
26 . Vertical Stabilizer Tip Rib KPVS0114 1
27 . 1/8" Aluminum Rivet - Cherry Q AAPQ-43 16
28 . 1/8" Small Brass Washer AN960-B4 10
29. Adhesive - Superglue or Silicone Seal™ e 0
30. Rubber Trim X101 6 ft
31. Bronze Flange Bushing KSAC0071 4
* Builder Modifies
** Builder Supplied

9/11/2018

REV. - ORIG



NOILVTIVLSNI d4ZI'TIdV.LS TVOILLYdA
ANNO4dLNO IS SUULER T

av3aHA1Ng
6 NOILVLS

9Id0 - 'A3

1S9GaNW

av3IHA1Ng
8 NOILVLS

810¢2/11/60

€0-€00



RANS S-21 OUTBOUND PAGE 003-04
VERTICAL STABILIZER INSTALLATION
# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-6A 3
2. Rudder Stop KPRDO0111 1
3. 3/16" Bolt AN3-10A 2
4. 3/16" Shear Nut AN364-1032A 10
5. 3/16" Thin Washer AN960-10L 10
6. 3/16" Bolt AN3-5A 5
9/11/2018

REV. - ORIG



810¢2/11/60

g O™—8
Iv) le., HQ A,
2 Iv.,/ d o °
L@ V.
10 9
- y—7 DOUBLER RIVET

%
p—"
4

VERTICAL e
STABILIZER
SIDE SKIN 11

VERTICAL
STABILIZER
SIDE SKIN

SCHEDULE

RRARINIES S-21 OUTBOUND
OPTIONAL - TAILDRAGGER - PULL HANDLE ASSEMBLY

G0-€00



RANS S-21 OUTBOUND
OPTIONAL - TAILDRAGGER - PULL HANDLE ASSEMBLY

PAGE

003-06

KAVS0006
# DESCRIPTION PART NUMBER QUANTITY
1. Quick-Release Button KSHWO0112 1
2. Pull Handle Raw Stock Kit KAACO0106 1
3. 5/8" X .058" Aluminum Tube * KAAC0106-1 1
4., 3/4" X .058" Aluminum Tube * KAAC0106-2 1
5. 7/8" X .058" Aluminum Tube * KAAC0106-3 1
6. Pull Handle Doubler ** KPVS0115 1
7. JB Weld Adhesive*>* 0
8. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 2
9. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 4
10. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 6
11. Handle Grip - 3/4" KSACO0079 1
* Part of Raw Stock Kit
** Builder Modifies
*kk 1 1
Builder Supplied 9/11/2018

REV. - ORIG



A TAINASSY HNV YA d4Z1'TIdV.LS "TVINOZIdOH

ANNOYLNO IS SISk

Jd31gnoa OL
AVYdS IVIIdAL

810¢2/11/60

10-¥00



RANS S-21 OUTBOUND PAGE 004-02
HORIZONTAL STABILIZER FRAME ASSEMBLY
# DESCRIPTION PART NUMBER QUANTITY
1. Horizontal Stabilizer Nose Rib KPHS0085 12
2. Horizontal Stabilizer Spar - FWD KPHS0088 1
3. Horizontal Outboard Rib KPHS0082 2
4 . Horizontal Stabilizer Spar Doubler KPHS0089 2
5. Horizontal Middle Rib KPHS0084 7
6. Elevator and Rudder Hinge - Long * KPHS0086 0
7 . 1/8" Aluminum Rivet - Cherry Q AAPQ-42 236
8. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 18
9. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-62 8
10. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-64 8
11. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 2
12 . Horizontal End Rib KPHS0096 2
13. Horizontal Stabilizer Spar - AFT KPHS0095 1
* Refer to Vertical Stabilizer
9/11/2018

REV. A



NOILVTTV.LSNI NIYS 44Z1'TIdV.LS "TVINOZIdOH

ANNOYLNO IS SISk

810¢2/11/60

V3¥Y SIHL NI ‘SL3IAIY ,8/1 1V x*

&
NIMS OL 1HOIL A¥T 0L SONIJIV4 MOV O1

SLIAIY HSNI4 34 1IIM (WOLLOE ANV dO0L)

v - A3
169G
AT1GW3SSY

13INVYd NOILJ3dSNI .S

€0-¥00



RANS S-21 OUTBOUND

HORIZONTAL STABILIZER SKIN INSTALLATION

PAGE

004-04

# DESCRIPTION PART NUMBER QUANTITY
1. 5" Inspection Cover Tab Ring KPWI0656 2
2. Tinnerman Al1789-8Z-1 10
3. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 338
4 . 5" Inspection Cover KPWI0659 2
5. #8 Pan Head Screw 8X1/2 PHS 10
6. Horizontal Stabilizer Skin - LH KPHS0092-L 1
7. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 134
8. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 194
9. Horizontal Tip KPHS0093 2
10. 1/8" Small Brass Washer AN960-B4 12
11. Adhesive - Superglue or Silicone Seal* 0
12 . Horizontal Stabilizer Fairing KPHS0094 2
13. 6-32 Single Ear Nut Plate K-2000-06 20
14 . 3/32" Aluminum Rivet 40APR1/8 40
15. Rubber Edging 8510K11 3 ft
16. Adhesive - Superglue* e 0
17. 1/8" Aluminum Rivet - Flush AACQ-42 22
18. 6-32 Machine Screw AN526-632R6 20
19. 1/8" Aluminum Rivet - Flush AACQ-43 26
20 . Horizontal Stabilizer Skin - RH KPHS0092-R 1
* Builder Supplied
9/11/2018

REV. - A



NOILVTIV.LSNI 44ZI'TIdV.LS TVINOZI4dOH
ANNO4dLNO IS SUULER T

DIY0 - "AJd

ALTAVID d04 NAOHS LON SNIAS

1G9SaNW

av3Inx1Ng 11-S

av3IHAINg 01-S

ATTEWISSY av3aHAING -

0T NOILVYLS - 399713SN4d O1L o343 *

810¢2/11/60

G0-¥00



RANS S-21 OUTBOUND
HORIZONTAL STABILIZER INSTALLATION

PAGE

004-06

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Shear Nut AN364-428A 4
2. 1/4" Thick Washer AN960-416 6
3. 1/4" Bolt AN4-14A 2
4 . Aluminum Bushing - 3/8" x .095" x .935" * KPACO0060 2
5. 1/4" Bolt AN4-6A 2
6. 1/4" Large Washer AN970-4 2
7. Loctite Blue** e 0
8. Safety Wire*»> e 0
* Builder Modifies
** Builder Supplied
9/11/2018

REV. - ORIG



A THINHSSY HNVUAd dOLVAATH
ANNO4dLNO IS SLULER

ALTAY 10 d04 NOILISOd

NOTLY TIYLSNT Ad3IAT NI
NAOHS SLIIATS 119 LON

v AT
169G0aNW

NOLLDOd

0L S370H 319 1dLnNN
149 0L ON3 d3DNO7T

810¢2/11/60

I3IAIVIW SV 1dIOXT Tr-0dvv SLIAIS TV x*

g1 NV avdS "13SSNT LOINNOD dvdS HONOAHL SL1IATY xxx
d¥dS ONY L3SSND LIIANNOD d9dS HONOHHL SLIATS *%*

ST HONOAHL A134M03S T3 119 LSNI
34 LSNWN SLAATS TV
0VCH TIIAT JFASNVIL

NOTLYd3d0 349YS 04 NJOH ONV

10-G00



RANS S-21 OUTBOUND
ELEVATOR FRAME ASSEMBLY

005-02

# DESCRIPTION PART NUMBER QUANTITY
1. Elevator Tip - Inner KPELO042 2
2. Elevator and Rudder Hinge - Short * KPHS0087 0
3. Elevator Tip Attach Angle KPELO0O44 2
4 . Elevator FWD Spar KPELO040 2
5. Elevator Rib KPELO038 12
6. Elevator AFT Spar KPELO039 2
7 . Elevator Trailing Edge Rib KPELOO37 6
8. Elevator Trim Tab Hinge ** KPTRO0067 1
9. Elevator Trim Servo Rib KPEL0045 2
10. Elevator Horn KPEL0048 1
11. Elevator FWD Spar Connect Gusset KPELO0041 1
12. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 106
13. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 20
14 . 1/8" Aluminum Rivet - Cherry Q AAPQ-46 12
15. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-62 16
16 . Bearing SR4APP 1
17 . 1/8" Small Brass Washer AN960-B4 2
18. 1/8" Aluminum Rivet - Cherry Q AAPQ-45 1
* Refer to Rudder
** Builder Modifies
9/11/2018

REV. - ORIG



NOILVTIV.LSNI NIXIS 4OLVAATA
ANNO4dLNO IS SUULER T

v AT
1S9SaNW

I7-0d9V SLIAIS TV *

810¢2/11/60

€0-900



RANS S-21 OUTBOUND

ELEVATOR SKIN INSTALLATION

PAGE

005-04

# DESCRIPTION PART NUMBER QUANTITY
1. Elevator Top Skin - LH KPELOO35-L 1
2. Elevator Top Skin - RH KPELO035-R 1
3. Elevator Tip - Outer KPEL0043 2
4 . Elevator Tip Skin KPELO047 2
5. Elevator Trailing Edge Skin KPELO0034 2
6. Elevator Bottom Skin - LH KPELO0036-L 1
7 . Elevator Bottom Skin - RH KPEL0036-R 1
8. Trim Servo Cover KPEL0046 1
9. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 715
10. Tinnerman Al1789-8Z-1 5
11. #8 Pan Head Screw 8x1/2 PHS 5
12 . Elevator Balance Rib KPELO049 2
13. Elevator Top Skin Splice KPELOO50 1
14 . Elevator Bottom Skin Splice KPELOO51 1
15. Lead ShotorBBs* e 0
16. Epoxy* e 0
17. Bondo/Filler* e 0
18. 1-1/4" Tube for forming* e 0
* Builder Supplied
9/11/2018

REV. A



NOILVTIVLSNI VL NTdL JOLVAHATH ANV dOLVAHTH

ANNOYLNO IS SISk

1S9GaNW

9Id0 - 'A3

810¢2/11/60

G0-G00



RANS S-21 OUTBOUND PAGE 005-06
ELEVATOR AND ELEVATOR TRIM TAB INSTALLATION
# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-10A 4
2. 3/16" Thin Washer AN960-10L 8
3. Bronze Flange Bushing KSACO0071 16
4. 3/16" Shear Nut AN364-1032A 4
5. Pin - Elevator Trim Tab Hinge * ** KPTRO0067 0
* Part of KPTR0067
** Refer to Elevator Frame Assembly and Elevator Trim Tab Assembly
9/11/2018

REV. - ORIG



810¢2/11/60

INSTALL PER —
MANUF ACTURER’S |
DIRECTIONS _

.
// REFER TO ELEVATOR
24 <. FRAME ASSEMBLY
/= m\mw 21 //
= = /22
S ! PILOT SIDE
™~ “CONTROL STICK

RRARINIES S-21 OUTBOUND
ELEVATOR TRIM TAB ASSEMBLY

MD5651
REV. - ORIG

0

£0-G00



RANS S-21 OUTBOUND
ELEVATOR TRIM TAB ASSEMBLY

PAGE

005-08

# DESCRIPTION PART NUMBER QUANTITY
1. Elevator Trim Tab Spar - LH KPTR0064-L 1
2. Elevator Trim Tab Spar - RH KPTR0064-R

3. Elevator Trim Tab Rib KPTR0063

4 . Elevator Trim Tab Skin KPTR0065

5. Elevator Trim Tab Horn - LH KPTR0066-L
6. Elevator Trim Tab Horn - RH KPTR0066-R
7 . Elevator Trim Tab Hinge * ** KPTR0067

8. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 12
9. 1/8" Aluminum Rivet - Cherry Q AAPQ-42

10. Trim Servo Kit KSTR0001

11. TrimServo** e

12. 8-32 Nut Plate MS21047-08

13. 3/32" Aluminum Rivet 40APR1/8

14 . 8-32 Machine Screw

15. Cotter Pin ***

16. 1/8" Small Brass Washer
17 . Clevis Pin ***

18 . Clevis ***

19. Jam Nut ***

20. Push Rod ***

21 . Trim Position Indicator ***
22 . Control Stick Grip

23. 5-Wire Bundle - 26 Gauge - White Wire

24 . 20 Gauge - White Wire ****
25. 3/16" Rubber Grommet

* Builder Modifies
** Refer to Elevator Frame Assembly
*** Included in Trim Servo Kit

**** Builder Supplied

AN526-832R10

KSCS0016
KSES0022

KSAC0002

N
WORPFPOOOOONOPPOPAOPFRPOOOR,REFRRFEL LR

9/11/2018
REV. - ORIG



ATHINASSY dVdS - DNIM 171

ANNOYLNO IS SISk

9Iy0 - 'A3

67 9SANW

NAMOHS Sd¥dS ONVYH-14371

2]
<
>
A
O
0
—
m
=z
_‘
>
_‘
—
O
=z

EBLAENE]

JISTY MVYIILYIA € NOILVLS

810¢2/11/60

10-900



RANS S-21 OUTBOUND
141 WING - SPAR ASSEMBLY

PAGE

006-02

# DESCRIPTION PART NUMBER QUANTITY
1. Forward Wing Spar - RH KPWI0650-R 1
1. Forward Wing Spar - LH KPWI0650-L 1
2. Rear Wing Spar - RH KPWI0649-R 1
2. Rear Wing Spar - LH KPWI10649-L 1
3. FWD Spar Truss Doubler KPWI0642 2
4. FWD Spar FWD Attach Doubler KPWI0667 2
5. FWD Spar AFT Attach Doubler KPWI0678 2
6. AFT Spar Truss Doubler KPWI0643 2
7. AFT Spar Attach Doubler KPWI0671 2
8. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 28
9. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-46 48
10. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 24
11. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-66 8
12. AFT Spar Attach Fitting KPWI0672 2
13. 3/16" Bolt AN3-15A 4
14 . 3/16" Thick Washer AN960-10 4
15. 3/16" Shear Nut AN364-1032A 4
16. 3/8" Bolt ANG6-35A 2
17. 3/8" Thick Washer AN960-616 4
18. 3/8" Tensile Nut AN365-624A 2
19. 5/16" Bolt AN5-20A 2
20. 5/16" Thick Washer AN960-516 6
21. 5/16" Tensile Nut AN365-524A 2
22 . AFT Spar Attach Shim KPWI10688 4
9/11/2018

REV. - ORIG



810¢2/11/60

SHORTER CABLE
END TO AFT

LEFT-HAND BELLCRANKS SHOWN

RRARINIES S-21 OUTBOUND
141 WING - BELLCRANK ASSEMBLIES

MD5649
REV. - ORIG

10-V900



RANS S-21 OUTBOUND
141 WING - BELLCRANK ASSEMBLIES

PAGE

006A-02

# DESCRIPTION PART NUMBER QUANTITY
1. Aileron Bellcrank Spindle KPAL0138 2
2. Bearing KSCS0019 4
3. Aileron Bellcrank Pulley KPALO137 2
4 . Aileron Bellcrank Mount KPALO0139 2
5. 1/4" Large Washer AN970-4 2
6. 1/4" Bolt - Drilled Head AN4H-7A 2
7. Safety Wire* e 0
8. Flap Bellcrank Spindle KPFL0169 2
9. Flap Bellcrank - RH KPFL0O163-R 1
9. Flap Bellcrank - LH KPFL0163-L 1
10. Flap Bellcrank Mount - RH KPFL0164-R 1
10. Flap Bellcrank Mount - LH KPFL0164-L 1
11. 3/16" Thick Washer AN960-10 2
12. 3/16" Bolt AN3-31A 2
13. Loctite Blue* e 0
14 . 3/16" Shear Nut AN364-1032A 4
15. Aileron Cable Guide - LH KPFL0O170-L 1
15. Aileron Cable Guide - RH KPFL0170-R 1
16 . Aileron Cable Guide Top KPFLO171 2
17 . 3/16" Bolt AN3-10A 2
18. 3/16" Thin Washer AN960-10L 6
19. Aileron Cable KPCS0303 2
20. 1 3/8" Retaining Ring KSHWO0101 4

* Builder Supplied

9/11/2018
REV. - ORIG



INBOARD AILERON HINGE ARM, K

o
3 S
H FLANGE BUSHING WILL INSTALL TO %
N OUTBOARD SIDE OF OUTBOARD AILERON 1 LEADING i
o HINGE ARM AND TO INBOARD SIDE 0OF / EDGE w
—
(00]

TYPICAL ALL AILERON &
FLAP HINGE ARMS

(EXCEPT ROOTS TYPICAL RIBS #2 THRU

#6 AND #8 THRU #11

* USE AS NECESSARY TO FILL GAP
*x BUILDER MODIFIES

IR -
~ e
W ~. 7
> <
i I>™

s ~>
(RN

-
v \\ 3 /NW/ mH

L)
9

3

FLANGE BUSHINGS WILL INSTALL TO
OUTBOARD SIDE OF ALL FLAP HINGE ARMS,

LEFT-HAND WING SHOWN MD3649

RREIMES S-21 OUTBOUND  [ia@ Hinse REV. = ORIG
141 WING - FRAME ASEMBLY




RANS S-21 OUTBOUND
141 WING - FRAME ASSEMBLY

PAGE

006B-02

# DESCRIPTION PART NUMBER QUANTITY
1. Wing Tip Rib - LH KPWI0641-L 1
1. Wing Tip Rib - RH KPWI0641-R 1
2. Inner Wing Rib - LH KPWI0638-L 8
3. Inner Wing Rib - RH KPWI0638-R 8
4. Outside Root Rib - LH KPWI0640-L 1
4. Outside Root Rib - RH KPWI10640-R 1
5. Inside Root Rib - LH KPWI0639-L 1
5. Inside Root Rib - RH KPWI0639-R 1
6. Attach Angle - Part Assembly * KAWI0037 1
7 . Root Rib FWD Attach Angle ** KPWI0670 0
8. Rib AFT Attach Angle ** KPWI0669 0
9. Wing Truss KPWI0664 2
10. Lexan Shim Sheet - Truss *** KPWI0645 0
11. 5/16" Bolt AN5-16A 8
12. 5/16" Thick Washer AN960-516 16
13. 5/16" Tensile Nut AN365-524A 8
14. 1/4" Bolt AN4-16A 4
15. 1/4" Thick Washer AN960-416 8
16. 1/4" Thin Washer AN960-416L 16
17. 1/4" Tensile Nut AN365-428A 4
18. Wing Tie Down Angle - LH KPWI0677-L 1
18. Wing Tie Down Angle - RH KPWI0677-R 1
19. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-46 16
20. Bronze Flange Bushing KSACO0071 12
21. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 180
22 . Aileron Hinge Arm KPWI0654 4
23 . Aileron Bellcrank Outer Rib Support KPWI0653 2
24 . Flap Hinge Arm KPWI0655 6
25. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 168
26. 1/8" Aluminum Rivet - Cherry Q AAPQ-45 14
27 . 1/8" Aluminum Rivet - Cherry Q AAPQ-44 20
28. Flap Hinge Arm - Root KPWI0683 2
29. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-66 4
30. Flap Teleflex and Bellcrank Mount KPWI0652 2
31. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 4
32. 3/16" Bolt AN3-5A 2
33. 3/16" Thin Washer AN960-10L 2
34. 3/16" Shear Nut AN364-1032A 2
35. 3/4" Rubber Grommet MS35489-11 18
36. Serrated Grommet Strip KSAC0023 4 ft
37 . Lexan Wing Parts Sheet KAWI0041 1
38. Grommet KSACO0076 2
* Builder Modifies
** Part of KAWI0037
*kk
Part of KAWI0041 9/11/2018

REV. - ORIG



810¢2/11/60

¥ USE AS NECESSARY TO FILL GAP

WING RIBS SHOWN NOT RIVETED
TO REAR SPAR FOR CLARITY

Ty

LEFT-HAND WING SHOWN

RRARINIES S-21 OUTBOUND
141 WING - BELLCRANK INSTALLATION

MD5649
REV. - ORIG

€0-9900



RANS S-21 OUTBOUND
141 WING - BELLCRANK INSTALLATION

PAGE

006B-04

# DESCRIPTION PART NUMBER QUANTITY
1. Safety wire* e 0
2. Loctite Blue* e 0
3. 1/4" Bolt - Drilled Head AN4H-5A 6
4 . 1/4" Thick Washer AN960-416 8
5. Lexan Shim Sheet - Bellcrank Mount ** KPWI10684 0
6. 3/16" Star Lock Washer MS35333-39 4
7. 3/16" Bolt AN3-3A 4
8. 1/4" Bolt - Drilled Head AN4H-6A 2
9. 3/16" Thick Washer AN960-10 4
10. 3/16" Thin Washer AN960-10L 4
* Builder Supplied
** Part of KAWI0041
9/11/2018

REV. - ORIG



810¢2/11/60

STRINGERS -
TOP SKIN

STRINGER -
BOTTOM SKIN

WING STRINGER ORIENTATION

0 * ADDITIONAL RIVETS NOT

D CALLED OUT IN SPAR OR FRAME ASSEMBLY.
> C/_. **¥ NUT PLATE SUPPORTS.
WDD_W % REMOVE FROM BOTTOM SKIN AND USE ON WING TIP.

c__

MD5649

LEFT-HAND WING SHOWN REV. A

RRAEIMSS S-21 OUTBOUND T
141 WING - SKIN INSTALLATION

10-0900



RANS S-21 OUTBOUND PAGE 006C-02
141 WING - SKIN INSTALLATION
# DESCRIPTION PART NUMBER QUANTITY
1. Wing Skin - Top KPWI0646 2
2. Wing Skin - Bottom KPWI0647 2
3. Tank Support KPWI10651 16
4 . Tailcone & Wing Stringer KPFU0743 8
5. Wing Jig - FWD KPWI0687-A 2
6. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 884
7. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 1068
8. 1/8" Stainless Steel Rivet - Flush CCC-42 412
9. Wing Gap Seal - inboard - LH KPWI0706-L 1
9. Wing Gap Seal - Inboard - RH KPWI0706-R 1
10. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 52
11. Wing Jig - AFT KPWI0687-B 2
12. Wood-2"x2"* e 0
13. Wood Screws™* e 0
14 . Nut Plate Support ** KPWI0703 0
15. Wing Gap Seal - Outboard - LH KPWI0707-L 1
15. Wing Gap Seal - Outboard - RH KPWI0707-R 1
* Builder Supplied
** Part of KPWI0647. Used on Wing Tips
9/11/2018

REV. A



810¢2/11/60

S” INSPECTION PANEL
ASSEMBLY

LEFT-HAND WING SHOWN

“W\\

LIFT STRUT EXIT
DOUBLER INSTALLATION

PITOT TUBE ASSEMBLY
INSTALLS HERE
LEFT WING ONLYD

FUEL WITHDRAWAL
A ACCESS PLATE
INSTALLATION

O

m/n

INSPECTION PANEL
ASSEMBLY

MD5649
REV. - ORIG

RFIMNIES S-21 OUTBOUND
141 WING - BOTTOM SKIN

INSPECTION PANEL INSTALLATION

€0-0900



RANS S-21 OUTBOUND PAGE 006C-04
141 WING - BOTTOM SKIN - INSPECTION PANEL INSTALLATION

# DESCRIPTION PART NUMBER QUANTITY

1. 5" Inspection Cover Tab Ring KPWI0656 16

2. Tinnerman Al1789-8Z-1 108

3. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 216

4 . 5" Inspection Cover KPWI0659 16

5. #8 Pan Head Screw 8X1/2 PHS 108

6. Lift Strut Exit Doubler KPWI0662 2

7. 3" Inspection Cover Tab Ring KPWI0680 6

8. 3" Inspection Cover KPWI0682 6

9. Fuel Withdrawal Access Plate KPWI0674 2
9/11/2018

REV. - ORIG



8L0z/11/60

TYPICAL ANALOG INSTRUMENT 9
INSTALLATION SHOWN /
AIRSPEED INDICATOR
VERTICAL SPEED
INDICATOR INSTRUMENT
PANEL
SIDE BOOT
COWL SKIN
N\ Aw\/\
TO UNION ELBOW oy

LOCATED AT ROOT OF
LH WING

/ ' 6
/ Am* J“‘
TRANSPONDER ENCODER — \ /

wwmmocm_wwmov \ / '
)\ |

SIDE BOOT
COWL SKIN

* THESE ITEMS BUILDER SUPPLIED, AS NEEDED FOR ADDITIONAL INSTRUMENTS.

RRAEIMES S—<21 OUTBOUND

LEFT WING ONLY

MD4200

141 WING — OPTIONS — PITOT/STATIC SYSTEM REV. — ORIG

G0—0900



RANS S-21 OUTBOUND
141 WING - OPTIONS - PITOT/STATIC SYSTEM

PAGE

006C-06

# DESCRIPTION PART NUMBER QUANTITY
1. Pitot Tube KPPT0014 1
2. 5" Inspection Cover * ** KPWI0659 0
3. Pitot Doubler Plate KPPTO0015 1
4 . Angle Bracket KPACO0004 1
5. 1/4" Conduit Clamp S1-CC 2
6. 3/16" Bolt AN3-4A 2
7. 1/8" Small Brass Washer AN960-B4 2
8. 3/16" Shear Nut AN364-1032A 2
9. Union Elbow KSPTO0005 2
10. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 5
11. 3/16" Aluminum Rivet - Cherry Q AAPQ-62 1
12. 3/16" Thin Washer AN960-10L 2
13. Male Connector *** KSPT0002 2
14 . Union Tee *** KSPT0003 1
15. 90 Degree Elbow *** KSPT0006 2
16 . Pitot/Static Tubing *** KSPT0004 22 ft
17 . 1/8" Stainless Steel Rivet - Cherry Q CCPQ-46 2
18. Safety Wire****~ e 0
19. 1/8" Primer Line PRIMER LINE 4 ft
* Refer to 141 Wing - Bottom Skin Inspection Panel Installation
** Builder Modifies
*kk 11
May be purchased seperately, call RANS Parts Dept. for pricing 9/11/2018

**** Builder Supplied

REV. - ORIG



810¢2/11/60

VENT HOLE MUST
FACE FORWARD 27

m»%/,Jv
31 %

"||| a 25

s o
27
e\

N
_F_l___ REFERENCE TOP
T 7 OF FUEL TANK
(e

33\
N

b

REFERENCE
_WING SKIN TOP

31

L
b

¥ INSTALL AFTER TANK INSTALLATION

LEFT-HAND TANK SHOWN

INSIDE ROOT RIB

RUBBER GROMMET INSTALLED
IN ROOT FLAP HINGE ARM

RFEINIES S-21 OUTBOUND

141 WING - FUEL TANK ASSEMBLY

MD5649
REV. A

10-d900



RANS S-21 OUTBOUND PAGE 006D-02
141 WING - FUEL TANK ASSEMBLY
# DESCRIPTION PART NUMBER QUANTITY
1. Fuel Tank KPFS0112 2
2. Tank Withdrawal Fitting KPFS0017 4
3. O-Ring KSFS0009 4
4 . Rubber Washer KSFS0010 4
5. 1/2" Thick Washer AN960-816 4
6. Nut - Flared Tube Bulkhead AN924-5D 4
7. Loctite Blue* e 0
8. Thread Sealant* e 0
9. 1/8" NPT Nipple KSAC0032 4
10. 1/8" Coupler AN910-1D 4
11 . 90-Degree Withdrawal Fitting 8342 4
12. Hose Clamp - 5/8" 5-6202 4
13. Clear Fuel Line - 1/4" KSFS0008 18 in
14 . 3/4" Bulkhead Fitting KSFS0037 2
15. O-Ring - 3/4" Bulkhead KSFS0039 2
16 . Rubber Washer KSFS0016 2
17 . 3/4" Thick Washer AN960-1216 2
18. Nut - 3/4" Bulkhead - Reverse Thread KSFS0038 2
19. Nipple - Flared Tube & Pipe Thread AN816-6D 2
20. 90 Degree 3/8" Hose Fitting 33982-6-6 2
21. Hose Clamp - 7/8" 5-6203 2
22 . Black Fuel Line - 3/8" 27004 13 ft
23. 1" Dia. Wood Dowel* e 0
24 . Fuel Vent KPFS0101 2
25. 3/16" Countersunk Machine Screw MS24694-S53 10
26 . Fuel Cap Assembly - Flush KSFS0035 2
27 . Pro-Seal Sealant* e 0
28 . Retainer KPWI0614 2
29. 3/16" Nut Plate K-1000-3 10
30. 3/8" Shear Nut AN364-624A 2
31. PRC or DOW 730 Sealant* e 0
32. Fuel Sight Gauge Decal - LH KPPL0024-L 1
32 . Fuel Sight Gauge Decal - RH KPPL0024-R 1
33. 3/32" Solid Rivet - Flush AN426AD-3-5 20
34 . Rubber Grommet MS35489-17 4
35. Fuel Tank Support KPFS0115 2
* Builder Supplied
9/11/2018

REV. A



810¢2/11/60
10-34900

* ITEM #4 USED IN RH FLAP
x* BUILDER MODIFIES

TYPICAL

TYPICAL

MD3649

RRARINIES S-21 OUTBOUND REV. - ORIG
141 WING - FLAP ASSEMBLY

LEFT-HAND FLAP SHOWN



RANS S-21 OUTBOUND
141 WING - FLAP ASSEMBLY AND INSTALLATION

PAGE

006E-02

# DESCRIPTION PART NUMBER QUANTITY
1. Flap Spar KPFLO167 2
2. Flap Hinge - Part Assembly * ** KAFL0019 1
3. Flap Push-Pull Tube Attach KPFLO165 4
4. Aileron/ Flap Rib - RH KPAL0146-R 6
5. Aileron/ Flap Rib - LH KPALO0146-L 6
6. Aileron/ Flap Action Rib - LH KPALO0147-L 2
7. Aileron/ Flap Action Rib - RH KPALO0147-R 2
8. Flap Skin - LH KPFL0168-L 1
8. Flap Skin - RH KPFL0168-R 1
9. Bronze Flange Bushing KSACO0071 8
10. 3/16" Aluminum Rivet - Cherry Q AAPQ-62 48
11. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 420
12. Female Rod End NF-3 2
13. 3/16" Bolt AN3-10A 2
14 . 3/16" Thin Washer AN960-10L 24
15. 3/16" Shear Nut AN364-1032A 16
16. 3/16" Plain Nut AN345-10 4
17. 3/16" Bolt AN3-6A 8
18 . Flap Push-Pull Tube KPFL0O172 2
19. #10 Stainless Steel Washer BSHWO0022 4
20. 3/16" Male Rod End CM-3 4
21. Safety Wire*>* e 0
22. 12' Teleflex Cable TELEFLEX-12 2
23. 3/16" Bolt AN3-7A 4
* Builder Modifies
** Individual parts may be purchased as KPFL0166
*k*k 1 H
Builder Supplied 9/11/2018

REV. - ORIG



810¢2/11/60

LEFT-HAND AILERON SHOWN

RFEINIES S-21 OUTBOUND
141 WING - AILERON ASSEMBLY

TYPICAL

MD3649
REV. A

10-4900



RANS S-21 OUTBOUND
141 WING - AILERON ASSEMBLY AND INSTALLATION

PAGE

006F-02

# DESCRIPTION PART NUMBER QUANTITY
1. Aileron Spar KPALO0140 2
2. Aileron Hinge KPALO144 4
3. Aileron Push-Pull Attach * KPAL0143 2
4. Aileron/ Flap Rib - RH KPAL0146-R 5
5. Aileron/ Flap Rib - LH KPALO0146-L 5
6. Aileron/ Flap Action Rib - LH KPALO0147-L 2
7. Aileron/ Flap Action Rib - RH KPALO0147-R 2
8. Aileron Skin - LH KPALO145-L 1
8. Aileron Skin - RH KPAL0145-R 1
9. Bronze Flange Bushing KSACO0071 4
10. 3/16" Aluminum Rivet - Cherry Q AAPQ-62 28
11. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 402
12. 3" Inspection Cover Tab Ring KPWI0680 4
13. Tinnerman A1789-8Z-1 12
14 . #8 Pan Head Screw 8X1/2 PHS 12
15. 3/16" Male Rod End CM-3 4
16. 3/16" Plain Nut AN345-10 4
17 . Aileron Push-Pull Tube KPALO0148 2
18. 3/16" Thick Washer AN960-10 10
19. 3/16" Thin Washer AN960-10L 14
20. Aluminum Bushing - 3/8" x .095" * KPACO0060 1
21. 3/16" Bolt AN3-16A 2
22 . 3/16" Shear Nut AN364-1032A 8
23. 3/16" Bolt AN3-6A 4
24 . #10 Stainless Steel Washer BSHWO0022 2
25. 3" Inspection Cover KPWI0682 4
26. 3/16" Bolt AN3-11A 2
27 . Lead ShotorBB's*»> 0
28 . Expanding Foam Sealant** 0
* Builder Modifies
** Builder Supplied
9/11/2018

REV. A



o
©
~~
—_—
—_—
~
N
o
—_—
oo

WING TRUSS

LEFT-HAND SHOWN

RFEINIES S-21 OUTBOUND
141 WING - LIFT STRUT ASSEMBLY

STRUT ATTACH
TANGS (FUSELAGED

MD5649
REV. - A

10-9900



RANS S-21 OUTBOUND
141 WING - LIFT STRUT ASSEMBLY & INSTALLATION

006G-02

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-26A 8
2. 7/16" Bolt AN7-30A 2
3. Strut Truss Fitting KPLS0055 4
4. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-66 40
5. Strut Fitting Doubler KPLS0053 8
6. Lift Strut KPLS0054 2
7. 1/4" Thick Washer AN960-416 8
8. 1/4" Shear Nut AN364-428A 8
9. 7/16" Thick Washer AN960-716 8
10. 7/16" Shear Nut AN364-720A 6
11. 7/16" Bolt AN7-20A 2
12 . Lower Strut Fitting KPLS0056 2
13. 7/16" Bolt AN7-16A 2
14 . 7/16" Thin Washer AN960-716L 2

9/11/2018

REV.-A



810¢2/11/60

/
WING BOTTOM SKIN

LEFT-HAND SHOWN MD3649

RRAEIMSS S-21 OUTBOUND Rev. T BRE
141 WING - OPTIONS - UPPER LIFT STRUT FAIRING

€0-9900



RANS S-21 OUTBOUND PAGE 006G-04
141 WING - OPTIONS - UPPER LIFT STRUT FAIRING
KAWI0042
# DESCRIPTION PART NUMBER QUANTITY
1. Upper Lift Strut Fairing - RH KPWI0692-R 1
1. Upper Lift Strut Fairing - LH KPWI0692-L 1
2. 3/16" Truss Head Screw AN526-C1032-R12 10
3. 3/16" Rivet Nut MS27130-A25K 10
4. Loctite Blue* e 0
* Builder Supplied
9/11/2018

REV. - ORIG



810¢2/11/60

¥ TRIMMED FROM
WING BOTTOM SKIN

\y
Hwapzc_

2

LEFT-HAND SHOWN

H ¥ REFER TO OPTIONAL
STROBE INSTALLATION

REFER TO
WING - FRAME ASSEMBLY

RFEINIES S-21 OUTBOUND
141 WING - WINGTIP ASSEMBLY

MD3649
REV. - ORIG

10-H900



RANS S-21 OUTBOUND
141 WING - WING TIP ASSEMBLY AND INSTALLATION

006H-02

# DESCRIPTION PART NUMBER QUANTITY
1. Wing Tip-LH KPWI0685-L 1
1. Wing Tip - RH KPWI0685-R 1
2. 8-32 Nut Plate MS21047-08 16
3. pvCCement* e 0
4 . Wing Tip Support Rib - LH KPWI0686-L 1
4 . Wing Tip Support Rib - RH KPWI0686-R 1
5. #8 Washer AN960-8 16
6. 8-32 Bolt KSHWO0102 16
7. 3/32" Aluminum Rivet 40APR1/8 32
8. Nut Plate Support ** KPWI0703 0
* Builder Supplied
** Trimmed from KPWI0647
9/11/2018

REV. - ORIG



8102/11/60

NOILVTIVLSNI HdOdLS OdAV
SNOILdO - DNIM 171
MO — A3 ANNOdLNO IS SWUILER Y

899CAN
S34NAI00Hd NOILVTIVISNI OL SIONVHO IVIINILOd ®
NOILVNAOANI JHON d04 TVNANVIN NOILVTIVLISNI 39041S OL o343
oL ol
I I
3LVIdINN ¥04 NOILISOd SIHL 3sn
(aNnoy9) Movia
(3ZINOYHONAS) 3nTg
(+ AWN) a3y
(+ 39041S) MOTT3A
N
+4OLOANNOD XITTON—INIA  «4OLOINNOD XITOW—ININ [ / [4 Nlerals *4OL0INNOD XITON—INIW
ang
\ ol \ \ ol / 6
_ | _ /

.l( / : !
Ft v 7

- A
*%%8 *%8
mal’ J/ 1 =
/ MOTTIA \
L 9 A ° L
POV
*G *G
/ % Z\ AN
HOLIMS LHOIM (AYN) NOILISOd HOLIMS 1HOM 380Y1S
LHOIY = NITUD e
1431 = @38 s
A
L4 ¥ .03NddNS ¥3aTING, 38V SW3Ll 3SIHL "L4vHONIV
7o dNOA 3ZINOLSND OL @3ISN 38 AVW HOIHM
L SHOLOINNOD ANV SYIMVINE LINONIO
N ‘SIHOLIMS 40 NOILOIT3S 3aIM 3HL OL 3INA *

SSNg d31SYN

€0-H900



RANS S-21 OUTBOUND PAGE 006H-04
141 WING - OPTIONS - AVEO STROBE INSTALLATION

# DESCRIPTION PART NUMBER QUANTITY
1. Electrical Buss Bar * ** AMW 636 0
2. 18 Gauge Wire* e 0
3. Circuit Breaker-5amp* e 0
4 . Circuit Breaker-5amp* e 0
5. Switch* e 0
6. 3/16" Nut Plate K-1000-3 2
7. 3/32" Aluminum Rivet 40APR1/4 4
8. Strobe Light Set - AVEO KSES0059 1 set
9. 10-32 Socket Head Cap Screw KSHWO0115 2
10. Strobe Light Mount - AVEO KPWI0541 2
* Builder Supplied
** May be purchased seperately, call RANS Parts Dept. for pricing
9/11/2018

REV. - ORIG



8L02/11/60

DUE TO THE WIDE SELECTION OF
SWITCHES, CIRCUIT BREAKERS,
CONNECTORS AND WIRE WHICH MAY BE
USED TO CUSTOMIZE YOUR AIRCRAFT,
THESE ITEMS ARE "BUILDER SUPPLIED".

REFER TO LANDING LIGHT INSTALLATION
MANUAL FOR WIRING DETAILS.

RIGHT HAND FORWARD WING SPAR SHOWN

* REFER TO FORWARD WING SPAR.

RRAEIMSS S-21 OUTBOUND
141 WING - OPTIONS REV - ORIG
LANDING LIGHTS INSTALLATION

OPENING MUST BE CUT BY BUILDER.

G0-H900



RANS S-21 OUTBOUND PAGE 006H-06
141 WING - OPTIONS - LANDING LIGHTS INSTALLATION
KAAC0109
# DESCRIPTION PART NUMBER QUANTITY
1. Landing Light KSES0077 2
2. Landing Light Mount - LH KPWI0704-L 2
3. Landing Light Mount - RH KPWI0704-R 2
4 . Landing Light Lens KPWI0705 2
5. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 16
6. 3/16" Bolt AN3-3A 4
7. 3/16" Thick Washer AN960-10 8
8. 3/16" Star Lock Washer MS35333-39 4
9. Silicone Seal* e 0
10. Loctite Blue* e 0
11. Landing Light Cut-Out Template KPWI0708 1
* Builder Supplied
9/11/2018

REV. - ORIG



810¢2/11/60

\y
Hwapzc_

2

LEFT-HAND SHOWN

REFER TO TOP WING SKIN
& SKYLIGHT

. REFER TO BOTTOM
o WING SKIN

MD3649
REV. - ORIG

RFEINIES S-21 OUTBOUND
141 WING - ROOT SEAL INSTALLATION

10-1900



RANS S-21 OUTBOUND PAGE 0061-02
141 WING - ROOT SEAL INSTALLATION

# DESCRIPTION PART NUMBER QUANTITY

1. Wing Root Bottom Gap Seal - RH KPWI0690-R 1

1. Wing Root Bottom Gap Seal - LH KPWI0690-L 1

2. Tinnerman A1789-82-1 18

3. 1/2" Black Foam Tape* e 0

4 . #8 Pan Head Screw 8X1/2 PHS 18

5. Flap Gap Seal - LH KPWI0691-L 1

5. Flap Gap Seal - RH KPWI0691-R 1

6. #6-32 Pan Head Machine Screw MS35206-228 2

7. #6-32 Nut AN364-632A 2

8. 1/8" Aluminum Rivet - Avex 1691-0410 4
* Builder Supplied

9/11/2018

REV. - ORIG



- HDVTASNA

ATHINHSSY AVAHN'ING - § @ ¥ NOILLV.LS

ANNOYLNO IS SISk

9Id0 - 'A3

1S9GaNW

¥ NOILVLS

G NOILVLS

810¢2/11/60

10-200



RANS S-21 OUTBOUND
FUSELAGE - STATION 4 & 5 - BULKHEAD ASSEMBLY

PAGE

007-02

# DESCRIPTION PART NUMBER QUANTITY
1. S-4 Bulkhead - RH KPFUQ707-R 1
2. S-4 Bulkhead - LH KPFUO707-L 1
3. S-4 Top Doubler KPFUO0724 1
4. S-4 Lower Doubler KPFUQ723 1
5. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 74
6. S-5Bulkhead - RH KPFU0728-R 1
7. S-5Bulkhead - LH KPFU0728-L 1
8. S-5 Top Doubler KPFUO0730 1
9. S-5 Lower Doubler KPFUO0729 1
10. 3/4" Rubber Grommet MS35489-11 2

9/11/2018

REV. - ORIG



810¢2/11/60

STATION 6

*x SEPARATE AND ORIENTATE NOTCH TO TOP
** REPLACED BY KPACO0038 ON TAILDRAGGER

STATION 8
ONLY RIGHT SIDE
OF RUDDER PULLEY SYSTEM
SHOWN FOR CLARITY -

OF CABLES OVER —

INSTALL THIS AREA
% TOP OF SMALL PULLEY

QT MD5651

REV. - ORIG

RFEINIES S-21 OUTBOUND
FUSELAGE - STATION 6 & 8 - BULKHEAD ASSEMBLY

€0-200



RANS S-21 OUTBOUND
FUSELAGE - STATION 6 & 8 - BULKHEAD ASSEMBLY

PAGE

007-04

# DESCRIPTION PART NUMBER QUANTITY
1. S-6 Bulkhead - Upper KPFUQ705 1
2. S-6 Bulkhead - Lower KPFUQO706 1
3. S-6 Doubler * KPFUO0725 1
4. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 36
5. S-8 Doubler KPFU0716 1
6. S-8 Bulkhead KPFU0704 1
7. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 27
8. Aluminum Bushing - 3/8" x .095" x .15" ** KPACO0060 1
9. 3/16" Tensile Nut AN365-1032A 2
10. 3/16" Shear Nut AN364-1032A 4
11. 3/16" Bolt AN3-7A 4
12 . 3/16" Thick Washer AN960-10 4
13. 3/16" Bolt AN3-3A 2
14 . Small Pulley AN210-1A 2
15. U-Bracket RL-205-T 2
16 . Pulley Shackle KPCS0309 2
17 . Rudder Cable Assembly KPCS0307 2
18 . Elevator Push-Pull Tube Guide KPFUQO756 1
* Builder modifies to make LH / RH parts
** Builder Modifies
9/11/2018

REV. - ORIG



810¢2/11/60

RRARINIES S-21 OUTBOUND
FUSELAGE - STATION 9 - BULKHEAD ASSEMBLY

MD5651
REV. - ORIG

G0-£00



RANS S-21 OUTBOUND
FUSELAGE - STATION 9 - BULKHEAD ASSEMBLY

PAGE

007-06

# DESCRIPTION PART NUMBER QUANTITY

1. S-9 Bulkhead KPFU0702 1

2. S-9 Bulkhead Doubler KPFU0703 1

3. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 42

4. FWD Attach Block KPFU0697 1

5. 3/16" Thin Washer AN960-10L 4

6. 3/16" Bolt AN3-5A 4

7. 3/16" Shear Nut AN364-1032A 4
9/11/2018

REV. - ORIG



810¢2/11/60

DO NOT RIVET AT
THIS TIME

REFER TO
TAILWHEEL
INSTALLATION

RRARINIES S-21 OUTBOUND
FUSELAGE - STATION 10 - BULKHEAD ASSEMBLY

MD5651
REV. - ORIG

£0-200



RANS S-21 OUTBOUND

FUSELAGE - STATION 10 - BULKHEAD ASSEMBLY

PAGE

007-08

# DESCRIPTION PART NUMBER QUANTITY
1. S-10 Bulkhead KPFU0701 1
2. S-10 Bulkhead Doubler - FWD KPFUQ727 1
3. S-10 Bulkhead Doubler - AFT KPFUQ0726 1
4. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 32
5. Horizontal Stabilizer Incidence Adjustor - LH KPHS0091-L 1
6. Horizontal Stabilizer Incidence Adjustor - RH KPHS0091-R 1
7. 3/16" Bolt AN3-5A 4
8. 3/16" Thin Washer AN960-10L 4
9. 3/16" Shear Nut AN364-1032A 4
10. 3/16" Socket Head Cap Screw - Drilled Head KSHWO0109 4
11. 1/4" Socket Head Cap Screw - Drilled Head KSHWO0110 2

9/11/2018

REV. - ORIG



FwD TAILCONE ACCESS
COVER ASSEMBLY

810¢2/11/60

TRIM FROM
TAILCONE BOTTOM

TRIM FROM

TAILCONE
BOTTOM SKIN,
NOT USED ON
TAILDRAGGER,

STRINGER & LONGERON ORIENTATION %

*DO NOT RIVET FORWARD END OF
STRINGERS UNTIL MATED TO FUSELAGE
CAGE & FUSELAGE BOTTOM SKIN PEXK__

RFEINIES S-21 OUTBOUND

*x BUILDER MODIFIES

AFT TAILCONE
ACCESS COVER
ASSEMBLY

RPRRS \—/\

A

MDS651

REV. - ORIG

FUSELAGE - TAILCONE - BOTTOM SKIN ASSEMBLY

10-V.00




RANS S-21 OUTBOUND PAGE 007A-02
FUSELAGE - TAILCONE - BOTTOM SKIN ASSEMBLY
# DESCRIPTION PART NUMBER QUANTITY
1. S-11 Bulkhead KPFU0732 1
2. Station 10 Bulkhead Assembly* e 0
3. Station 9 Bulkhead Assembly*  ame— 0
4 . Station 8 Bulkhead Assembly*  ae—me 0
5. S-7 Bulkhead KPFUO0731 1
6. Station 6 Bulkhead Assembly* e 0
7 . Station 5 Bulkhead Assembly* e 0
8. Station 4 Bulkhead Assembly*  ame 0
9. Tailcone Access Cover Tab Ring - AFT KPFUQ736 1
10. Tailcone Access Cover Tab Ring - FWD KPFUO0746 2
11. Tailcone Access Cover - AFT KPFUOQ735 1
12. Tailcone Access Cover - FWD KPFUQ747 2
13. Bottom Skin - Tailcone ** KPFUO711 1
14 . Lower Longeron - RH KPFUQ0709-R 1
15. Lower Longeron - LH KPFUQ709-L 1
16 . Tailcone & Wing Stringer ** KPFUO0743 12
17 . AFT Horizontal Stabilizer Mount KPFUQ0733 1
18. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 51
19. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 144
20. 8-32 Nut Plate MS21047-08 30
21. 3/32" Aluminum Rivet 40APR1/8 60
22 . 8-32 Machine Screw ANb526-832R6 30
23. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 432
24 . S-3to S-4 Support-R KPFU0708-R 1
25. S-3to S-4 Support - L KPFUQ708-L 1
26 . Stiffener Angle - Tailcone ** KPFUQ0748 1
27 . 1/8" Aluminum Rivet - Flush *** AACQ-42 2
28 . 1/8" Aluminum Rivet - Cherry Q *** AAPQ-41 4
29 . Tailwheel Cable Pulley Mount ** **** KPFUOQ754 1
30. 1/8" Aluminum Rivet - Cherry Q **** AAPQ-42 12
31. 1/8" Aluminum Rivet - Cherry Q **** AAPQ-43 4
* Refer to respective Bulkhead Assembly Parts pages
** Builder Modifies
*** Trike only - Supplied with Trike Gear Kit 9/11/2018

**** Taildragger Only - Supplied with Taildragger Gear Kit

REV. - ORIG



- SNOILdO - ADVTdSNAd

LINAOW JALANOLANDVIN TTOND NINIVD

aNNo4dLNo 1¢-S SlULER J

avaHA1Nd
8 NOILYLS

810¢2/11/60

v 3IHA1NE
/[ NOILYLS

€0-v.100



RANS S-21 OUTBOUND

PAGE

FUSELAGE - OPTIONS - GARMIN GMU11 MAGNETOMETER MOUNT

007A-04

KAAV0004
# DESCRIPTION PART NUMBER QUANTITY
1. #6 Stainless Steel Machine Screw* e 0
2. GARMIN GMU11 Magnetometer * ** 0
3. Magnetometer Mount (Garmin GMU11) KPFUO0763 1
4, 3/32" Aluminum Rivet 40APR1/8 8
5. 6-32 Single-Ear Nut Plate K-2000-06 4
6. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 3
7. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 8
* Supplied with Garmin GMU11
** Builder Supplied
9/11/2018

REV. - ORIG



A TAINASSY NIXAS dOL % HAIS - HNODTIV.L - DV TASNA

aNNo4dLNo 1¢-S SlULER J

2

NOT LY IN3TH0
JIDNIHLS ANOD IV L

g 'A3d
1S9GUN

NOTLYTTIVLISNT 3998D9d 149 DNIANT TILINTS *x*

SAT4ITON o3011Nd  *

T4 oo

av3HAINd

Gl

NO dv1

NIXS GNOJIV L

dil 1HDTY

810¢2/11/60

10-9200



RANS S-21 OUTBOUND
FUSELAGE - TAILCONE - SIDE & TOP SKIN ASSEMBLY

PAGE

007B-02

# DESCRIPTION PART NUMBER QUANTITY
1. S-10/11 Closeout KPFU0734 1
2. Tailcone & Wing Stringer * KPFU0743 0
3. Top Skin - Tailcone - LH KPFU0699-L 1
4. Top Skin - Tailcone - RH KPFU0699-R 1
5. Side Longeron - LH KPFUOQO710-L 1
6. Side Longeron - RH KPFUO710-R 1
7. Side Skin - Tailcone KPFUO0700 2
8. Stiffener Angle - Tailcone * KPFUQ0748 0
9. Window Retainer - Tailcone KPFUQ738 2
10. Window - Tailcone KPFUQ0722 2
11. Window Spacer - Tailcone KPFUO0737 2
12. Top FWD Skin - Tailcone - LH KPFU0698-L 1
13. Top FWD Skin - Tailcone - RH KPFU0698-R 1
14 . 1/8" Aluminum Rivet - Cherry Q AAPQ-41 259
15. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 782
16. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 37
17. 1/8" Aluminum Rivet - Cherry Q AAPQ-44 13
18. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 6
* Builder Modifies
9/11/2018

REV. B



810¢2/11/60

STATION 11 BULKHEAD ASSEMBLY NOT SHOWN FOR CLARITY

LEFT SIDE INSTALL SHOWN,
TYPICAL FOR RIGHT SIDE AND BOTTOM.

MDS651
REV. - ORIG

RRFEIMNIES S-21 OUTBOUND
FUSELAGE - TAILCONE - AFT CLOSEOUT INSTALLATION

€0-9.400



RANS S-21 OUTBOUND PAGE 0078-04
FUSELAGE - TAILCONE - AFT CLOSEOUT INSTALLATION

# DESCRIPTION PART NUMBER QUANTITY

1. Tailcone AFT Closeout KPFUOQO757 1

2. Aft Closeout Reinforcement Strip * KPFUO0760 1

3. 8-32 Nut Plate MS21047-08 7

4. 8-32 Machine Screw AN526-832R10 7

5. 3/32" Aluminum Rivet 40APR1/8 14
* Builder Modifies

9/11/2018

REV. - ORIG



NOILVTIV.LSNI ONILLVIN ANOODTIV.L ANV SNIYS - HDVTASNA

ANNOYLNO IS SISk

9ry0 - ‘A3

1G9GaNW

810¢2/11/60

10-0400



RANS S-21 OUTBOUND PAGE 007C-02
FUSELAGE - SKINS AND TAILCONE MATING INSTALLATION

# DESCRIPTION PART NUMBER QUANTITY
1. Tailcone Spacer Strip KPFUQ0749 4
2. Fuselage Side Skin - Rear - RH KPFU0713-R 1
3. Fuselage Side Skin - Rear - LH KPFUO713-L 1
4 . Fuselage Side Skin - Front - RH KPFU0712-R 1
5. Fuselage Side Skin - Front - LH KPFUO712-L 1
6. Tailcone & Wing Stringer * KPFUQ0743 0
7 . Fuselage Bottom Skin KPFUQ745 1
9. S-21 Fuselage Cage Assembly KAFUO0062 1
10. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 66
11. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 124
12. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 25
13. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 6
14 . 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 12
15. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-45 12
16. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 9
17 . 1/8" Stainless Steel Rivet - Cherry Q CCPQ-41 14
18 . 1/8" Aluminum Rivet - Flush AACQ-42 20

* Builder Modifies

9/11/2018
REV. - ORIG



810¢2/11/60

FUSELAGE 12
BUSHING, ~

FUSELAGE
BUSHING

RRARINIES S-21 OUTBOUND
TAILDRAGGER - MAIN GEAR INSTALLATION

MD5581
REV. — ORIG

10-800



RANS S-21 OUTBOUND
TAILDRAGGER - MAIN GEAR INSTALLATION

TAILDRAGGER ONLY

PAGE

008-02

# DESCRIPTION PART NUMBER QUANTITY
1. 3/8" Tensile Nut AN365-624A 2
2. 3/8" Thin Washer AN960-616L 2
3. 3/8" Bolt ANG-31A 2
4. 5/16" Tensile Nut AN365-524A 4
5. 5/16" Thick Washer AN960-516 4
6. Top Main Gear Clamp Plate KPMG0206 2
7. Gear Leg - Taildragger - RH KPMG0227-R 1
7. Gear Leg - Taildragger - LH KPMG0227-L 1
8. Landing Gear Spacer Bushing KPMGO0179 4
9. Main Gear Anti-chafe Strip KPMG0216 2
10. Bottom Main Gear Clamp Plate KPMG0208 2
11. 5/16" Bolt AN5-32A 2
12 . 3/8" Thick Washer AN960-616 6
13. 5/16" Bolt AN5-40A 2
14 . 5/16" Thin Washer AN960-516L 4

9/11/2018

REV. - ORIG



810¢2/11/60

iy

RFEINIES S-21 OUTBOUND
TAILDRAGGER - WHEEL AND BRAKE INSTALLATION

REV. — ORIG

€0-800




RANS S-21 OUTBOUND PAGE 008-04
TAILDRAGGER - WHEEL & BRAKE INSTALLATION
TAILDRAGGER ONLY
# DESCRIPTION PART NUMBER QUANTITY
1. 3/8" Tensile Nut AN365-624A 4
2. 3/8" Thick Washer AN960-616 4
3. 3/8" Bolt ANG6-30A 4
4. 5/16" Tensile Nut AN365-524A 4
5. 5/16" Thick Washer AN960-516 4
6. Axle Spacer - 1/2" KSMG0027 2
7 . Hydraulic Brake Assembly - 6" KSBS0030 2
8. 5/16" Bolt AN5-27A 4
9. Safety wire* e 0
10. MATCO Adaptor Kit KSBS0032 1
11. Socket Head Cap Screw™** e 0
12. Disc Spacer™™ e 0
13. 45-degree Elbow - Flare 1/4" Tube to 1/8" NPT AN823-4D 2
14. Thread Sealant* e 0
15. MATCO Dual Caliper Conversion Kit - OPTIONAL *** KSBS0047 0
16. MATCO Tubeless Kit for 6" Wheel (-2 if tubes) **** KSBS0043 2
17 . Knight Rock Guard Kit - OPTIONAL *** KNIGHT ROCK GUARD KIT 1
18 . Dual Brake Rock Guard ***** KPMG0231 0
19. 1/4" Bolt ***** AN4-20A 0
* Builder Supplied  ** Supplied with KSBS0032
*** May be purchased seperately, call RANS Parts Dept. for pricing
**** Tubeless Kit Standard - Tube may replace Tubeless Kit 9/11/2018

*exx Supplied with KNIGHT ROCK GUARD KIT

REV. - ORIG



810¢2/11/60

\

G0-800

" STANDARD 22"

850—-6 SMOOTH ._.cz_um>

~
/

A\ NQ
/ &

* OPTIONAL TUBE MAY
/mm_u_,>om MATCO TUBELESS KIT

\

VALVE STEM
HOLE IN RIM

/‘\\

MD5581
REV. — ORIG

RFEINIES S-21 OUTBOUND
TAILDRAGGER - 6" TIRES



RANS S-21 OUTBOUND PAGE 008-06
TAILDRAGGER - 6" TIRES
TAILDRAGGER ONLY
# DESCRIPTION PART NUMBER QUANTITY
1. 22" 850-6 Smooth Tundra Tire KSMGO0030 2
2. 850-6 Tundra Tube - OPTIONAL (-2 KSBS0043) * KSMGO0031 2
3. 26" Alaskan Tire - OPTIONAL (-2 KSMGO0030 & -2 KSBS0043) * KSMG0028 2
4. Grommet Plug 9K13-DRBUMP 2
5. Adhesive - Superglue*> 0
6. Rubber Grommet MS35489-6 2
* May be purchased seperately, call RANS Parts Dept. for pricing
** Builder Supplied
9/11/2018

REV. - ORIG



81L0¢/11/60

TAILWHEEL ASSEMBLY DETAIL

TAILWHEEL STEER CABLE
(ONE SIDE SHOWN FOR CLARITY)

FWD ATTACH BLOCK ON STATION 9

24
N 39
26
\ V'//m
s |
BULKHEAD ASSEMBLY W
A2 317 | &
i I~
,l/um

[+

MD4170
REV. — ORIG

(RARINNIES S-21 OUTBOUND
TAILDRAGGER - 8" TAILWHEEL INSTALLATION

£0-800



PAGE 008-08

RANS S-21 OUTBOUND
TAILDRAGGER - 8" TAILWHEEL INSTALLATION
TAILDRAGGER ONLY

# DESCRIPTION PART NUMBER QUANTITY
1. 8" Pneumatic Tailwheel Assembly KATGO0006 1
2. Tailwheel * KSTGO0010 0
3. Tailwheel - Fork * KPTGO0039 0
4 . Tailwheel - Swivel Block * KPTG0003 0
5. Tailwheel - Steer Horn * KPTG0004 0
6. Socket Head Cap Screw * KSHWO0058 0
7. Grease Fitting * 11-151 0
8. Spacer Bushing - 3/4" X .058" Alum Tube* - 0
9. Tailwheel - Spring Channel * KPTGO0007 0
10. 3/8" Thick Washer * AN960-616 0
11. 3/8" Tensile Loc Nut * AN363-624A 0
12. Large Cotter Pin * MS24665-285 0
13. 1/2" Castle Nut * AN320-8 0
14 . 1/2" Thick Washer * MS27183-17 0
15. Tailwheel - Tension Spring * KSTG0003 0
16 . Tailwheel - Tension Key * KPTG0006 0
17 . Tailwheel - Spring Pin * T19-094-0625 0
18. Axle* KPTG0040 0
19. 3/16" Large Washer * AN970-3 0
20. 3/16" Bolt * AN3-3A 0
21. S-Hook - Steer Horn TW-SHOOK 2
22 . Chain - Steer Horn ** TW-C 1
23. Spring - Steer Horn TW-S-SPR 2
24 . 3/16" Tensile Nut AN365-1032A 2
25. 5/16" Tensile Nut AN365-524A 1
26. 3/16" Thick Washer AN960-10 2
27 . 5/16" Thick Washer AN960-516 3
28. 5/16" Bolt AN5-16A 1
29. Tall Spring KPTG0042 1
30. Tailspring - AFT Lower Saddle Block KPTG0041 1
31. 5/16" Thin Washer AN960-516L 2
32. Loctite Blue*>* e 0
33. 3/16" Bolt AN3-17A 2
34 . Gear Strap KPTGO0036 1
35. 1/4" Shear Nut AN364-428A 2
36. 1/4" Thick Washer AN960-416 2
37. 1/4" Eyebolt AN43B-5A 2
38. Tailspring - AFT Attach Block KPFU0739 1
39. 3/16" Bolt AN3-10A 4
40. 3/16" Shear Nut AN364-1032A 4
41 . 3/16" Thin Washer AN960-10L 4
42 . Tailwheel Channel Shim KPTG0043 1

* Part of 8" Pneumatic Tailwheel Assembly (KATGO0006).
** Builder Modifies

*** Builder Supplied 9/11/2018

REV. - ORIG



81L0¢/11/60

REFERENCE TAIL SPRING

REFER TO 8" TAILWHEEL INSTALLATION FOR COMPLETE INSTALLATION

Vi

[RRARINNIES S-21 OUTBOUND
TAILDRAGGER - OPTIONS - 10" TAILWHEEL INSTALLATION

MD4170
REV. — ORIG

60-800



RANS S-21 OUTBOUND PAGE 008-10
TAILDRAGGER - OPTIONS - 10" TAILWHEEL INSTALLATION
TAILDRAGGER ONLY
# DESCRIPTION PART NUMBER QUANTITY
1. 10" Pneumatic Tailwheel Assembly * (-1 KATG0006) KSTGO0011 1
2. Socket head Cap Screw KSHWO0058 1
3. Chain - Steer Horn TW-C 1
4. 3/8" Thick Washer AN960-616 1
5. 3/8" Tensile Loc-Nut AN363-624A 1
6. Tailwheel Channel Shim KPTG0043 1
* Replaces KATG0006 Tailwheel Assembly
9/11/2018

REV. - ORIG



810¢2/11/60

FUSELAGE
BUSHING

FUSELAGE
BUSHING

MD5581

RRFIMSS S-21 OUTBOUND eV = oRie
TRIKE - MAIN GEAR INSTALLATION

10-V800



RANS S-21 OUTBOUND
TRIKE - MAIN GEAR INSTALLATION

008A-02

TRIKE ONLY
# DESCRIPTION PART NUMBER QUANTITY
1. Landing Gear Spacer Bushing KPMGO0179 4
2. Top Main Gear Clamp Plate KPMG0206 2
3. 5/16" Thick Washer AN960-516 4
4. 5/16" Bolt AN5-32A 2
5. 3/8" Thick Washer AN960-616 6
6. 3/8" Tensile Nut AN365-624A 2
7. Gear Leg - Trike - LH KPMG0228-L 1
7. Gear Leg - Trike - RH KPMG0228-R 1
8. Bottom Main Gear Clamp Plate KPMG0208 2
9. 5/16" Tensile Nut AN365-524A 4
10. 3/8" Thin Washer AN960-616L 2
11. 3/8" Bolt AN6-31A 2
12. Main Gear Anti-chafe Strip KPMG0216 2
13. 5/16" Bolt AN5-40A 2
14 . 5/16" Thin Washer AN960-516L 4
9/11/2018

REV. - ORIG



- AL

NOILVTIVLSNI dXAVdd ANV THdHM - QdVANV.LS

ANNOYLNO IS SWULER

OO — 'A3d

810¢2/11/60

€0-v800



RANS S-21 OUTBOUND

TRIKE - STANDARD - WHEEL AND BRAKE INSTALLATION

PAGE

008A-04

TRIKE ONLY
# DESCRIPTION PART NUMBER QUANTITY
1. 3/8" Bolt ANG-24A 4
2. 5/16" Bolt AN5-23A 4
3. Hydraulic Brake Assembly, 6" KSBS0030 2
4. 600 x 6 Tire KSMG0008 2
5. 600 x 6 Tube KSMG0016 2
6. 45-degree Elbow - Flare 1/4" Tube to 1/8" NPT AN823-4D 2
7. 5/16" Thick Washer AN960-516 4
8. 3/8" Thick Washer AN960-616 4
9. 5/16" Tensile Nut AN365-524A 4
10. 3/8" Tensile Nut AN365-624A 4
11. Thread Sealant* e 0
12. Safety Wire* e 0
13. MATCO Dual Caliper Conversion Kit - OPTIONAL ** KSBS0047 0
14 . Knight Rock Guard Kit - OPTIONAL** KNIGHT ROCK GUARD KIT 1
15. Dual Brake Rock Guard *** KPMG0231 0
16. 1/4" Bolt *** AN4-20A 0
* Builder Supplied
** May be purchased seperately, call RANS Parts Dept. for pricing
*** Supplied with KNIGHT ROCK GUARD KIT 9/11/2018

REV. - ORIG



810¢2/11/60

* OPTIONAL TUBE MAY

REPLACE MATCO TUBELESS KIT

MD5581
REV. — ORIG

N RRAFEIMES S-21 OUTBOUND
TRIKE - OPTIONS - TUNDRA - WHEEL AND BRAKE INSTALLATION

V¥0-v800



RANS S-21 OUTBOUND PAGE 008A-048
TRIKE - OPTIONS - TUNDRA - WHEEL AND BRAKE INSTALLATION
TRIKE ONLY KAAC0110
# DESCRIPTION PART NUMBER QUANTITY
1. 3/8" Tensile Nut AN365-624A 4
2. 3/8" Thick Washer AN960-616 4
3. 3/8" Bolt ANG6-30A 4
4. 5/16" Tensile Nut AN365-524A 4
5. 5/16" Thick Washer AN960-516 4
6. Axle Spacer - 1/2" KSMG0027 2
7 . Hydraulic Brake Assembly - 6" KSBS0030 2
8. 5/16" Bolt AN5-27A 4
9. Safety wire* e 0
10. MATCO Adaptor Kit KSBS0032 1
11. Socket Head Cap Screw™** e 0
12. Disc Spacer™™ e 0
13. 45-degree Elbow - Flare 1/4" Tube to 1/8" NPT AN823-4D 2
14. Thread Sealant* e 0
15. MATCO Dual Caliper Conversion Kit KSBS0047 1
16. MATCO Tubeless Kit for 6" Wheel (delete if tubes) **** KSBS0043 2
17 . 22" 850-6 Smooth Tundra Tire KSMGO0030 2
18. 850-6 Tundra Tube - OPTIONAL (-2 KSBS0043) ***, **** KSMGO0031 2
19. Knight Rock Guard Kit - OPTIONAL *** KNIGHT ROCK GUARD KIT 1
20 . Dual Brake Rock Guard ***** KPMGO0231 0
21. 1/4" Bolt ***** AN4-20A 0
* Builder Supplied ** Supplied with KSBS0032

*** May be purchased seperately, call RANS Parts Dept. for pricing

**** Tubeless Kit Standard - Tube may replace Tubeless Kit
***** Supplied with KNIGHT ROCK GUARD KIT

9/11/2018
REV. - ORIG



8102/11/60
NOILVTIVLSNI d4VHAD HSON - AdVANV.LS - 3ATdL

ER aNNOo4d.LNOo 12-S SLULER S

G80SAN

Le /
4
NOILVTIVISNI INNON 3NIONI OL d343y ¥

014103dS 3INION3 SI INNOW ¥v3IO 3SON 9l ‘. ST V¢
\

¥
oL Q\
62 . 9
& o
NS
N e R-14
@ (3

.

G0-v800



RANS S-21 OUTBOUND
TRIKE - STANDARD - NOSE GEAR INSTALLATION

PAGE

008A-06

TRIKE ONLY
# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt - Close Tolerance NAS6604-25 1
2. 1/4" Thin Washer AN960-416L 6
3. 1/4" Thick Washer AN960-416 6
4. 1/4" Tensile Nut AN365-428A 6
5. Nose Gear KPNGO0090 1
6. Nose Gear Collar KPNGO0087 1
7. 1/4" Bolt - Close Tolerance NAS6604-23 1
8. Nose Gear Spacer Bushing * KPNGO0108 1
9. Nose Wheel - 5" KSNGO0009 1
10. Tire-5" KSMGO0005 1
11. Tire Tube - 5" KSMGO0014 1
12 . Axle - Nose Wheel KPNGO0110 1
13. 5/16" Sockethead Capscrew KSHWO0083 2
14. Loctite Blue*>* e 0
15. 1/4" Bolt AN4-35A 4
16. 5/16" Thick Washer AN960-516 6
17 . Nose Gear Fork Assembly KANGO0020 1
18. Grease Fitting 11-151 1
19. Axle Block - Nose Gear KPNG0106 2
20. 1/4 " Plain Bolt 1/4 X 1 BOLT 2
21. 1 1/4" Washer AN960-2016 1
22 . Spring Washer KSHWO0084 2
23. 1 1/4" Castle Nut MS21025-20 1
24 . Cotter Pin - Large MS24665-360 1
25. Nose Gear Clamp Block KPNG0104 1
26. 1/4" U-bolt KSHWO0107 1
27 . 1/4" Course Thread Nut KSHWO0108 2
28 . 5/16" Bolt AN5-34A 2
29. 5/16" Tensile Nut AN365-524A 2

* Builder Modifies
** Builder Supplied

9/11/2018
REV. A



81L0¢/11/60

REFER TO STANDARD NOSE GEAR INSTALLATION FOR ADDITIONAL MOUNTING INFORMATION

\% ~_
MD5085
\ REV. — ORI
RRARINISS S-21 OUTBOUND

TRIKE - OPTIONS - TUNDRA - NOSE FORK INSTALLATION

V90-v800




RANS S-21 OUTBOUND PAGE 008A-068B
TRIKE - OPTIONS - TUNDRA - NOSE FORK INSTALLATION
TRIKE ONLY KAAC0110
# DESCRIPTION PART NUMBER QUANTITY
1. Nose Gear Fork Assembly - Tundra KANG0022 1
2. Axle Block - Nose Gear - Tundra KPNGO0106 2
3. Axle - Nose Wheel - Tundra KPNGO0107 1
4 . Axle Spacer - Nose Wheel - Tundra KPNGO0108 1
5. Nose Wheel - 6" KSNGO0008 1
6. 1/4" Plain Bolt 1/4 X 1 BOLT 2
7. 1/4" Thin Washer AN960-416L 2
8. 1/4" Bolt AN4-35A 4
9. 1/4" Thick Washer AN960-416 4
10. 1/4" Tensile Nut AN365-428A 4
11. 5/16" Sockethead Capscrew KSHWO0083 2
12. Loctite Blue* e 0
13. 5/16" Thick Washer AN960-516 2
14 . Grease Fitting 11-151 1
15. 21" 800-6 Tundra Tire KSMG0024 1
16. 800-6 Tube - OPTIONAL (-1 KSBS0043) **, *** KSMGO0023 1
17 . MATCO Tubeless Kit for 6" Wheels (delete if tube) ** KSBS0043 1
* Builder Supplied
** Tubeless Kit Standard - Tube may replace Tubeless Kit
*** May be purchased seperately, call RANS Parts Dept. for pricing 9/11/2018

REV. - ORIG



810¢2/11/60

=N

FWD ATTACH BLOCK ON
STATION 9 BULKHEAD ASSEMBLY

TAILCONE BOTTOM SKIN

MD5594
REV. — ORIG

RAFEINIET S-21 OUTBOUND
TRIKE - TAIL TIE-DOWN INSTALLATION

£0-v800



RANS S-21 OUTBOUND

PAGE 008A-08

TRIKE - TAIL TIE-DOWN INSTALLATION
TRIKE ONLY

# DESCRIPTION PART NUMBER QUANTITY

1. 5/16" Course Thread Tensile Nut KSHWO0106 1

2. 5/16" Thin Washer AN960-516L 1

3. Trike Tie-Down Eye Bolt KSHWO0105 1

9/11/2018

REV. - ORIG



8102/11/60

NOILVTIVLSNI d4Vd MO.L - SNOILLJO - HATd.L
aNNo4d.LNo 1¢-S SR

OO0 — "AJd
08vSAN

NOILVINOIANOD
JOVH0LS d3sdv 1100
NI NMOHS &dvd MOL xx

NOILV TTVLSNI 4V3O 3SON
NOd4 JIONIFI43d «

ALIIVITO 04 NMOHS 3dIS dNVH L1431 AINO

60-v800



RANS S-21 OUTBOUND

PAGE 008A-10
TRIKE - OPTIONS - TOW BAR INSTALLATION
TRIKE ONLY
# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-36A 4
2. Nose Gear Tow Plate * KPNGO0101 1
3. Tow Bar & Storage Bag ** KPACO0233 0
* Builder modifies
** May be purchased seperately, call RANS Parts Dept. for pricing
9/11/2018

REV. - ORIG



8102/11/60

NOILVTIVLSNI 4vVd MO.L
AVHD ASON VAANIL - SNOILdO - 4Td.L
ANNO4dLNOo 1S SULEkR

OO — "A3d
08vSan

NOILVINOIANOD
JOVH01LS d3SdvT100
NI NMOHS &V MOL xx

NOILV TIVLSNI 4V3O 4SON
NOd4d JIONIH343d «

1 1-¥800



RANS S-21 OUTBOUND PAGE 008A-12
TRIKE - OPTIONS - TUNDRA NOSE GEAR - TOW BAR INSTALLATION

TRIKE ONLY

# DESCRIPTION PART NUMBER QUANTITY
1. Tow Bar & Storage Bag * KPAC0233 0
2. 1/4" Bolt AN4-11A 2
3. Tow Bar Bushing KPNG0109 2
4. Loctite Blue*»> e 0

* May be purchased seperately, call RANS Parts Dept. for pricing

** Builder Supplied

9/11/2018

REV. - ORIG



810¢2/11/60

FUSELAGE BOTTOM SKIN

fﬁ & »/M

LEFT—HAND SHOWN

MD5581
REV. — ORIG

RFEINIES S-21 OUTBOUND
OPTIONS - BELLY FAIRINGS

10-d800



RANS S-21 OUTBOUND PAGE 008B-02
OPTIONS - BELLY FAIRINGS

# DESCRIPTION PART NUMBER QUANTITY

1. Belly Fairing - RH KPFUO0753-R 1

1. Belly Fairing - LH KPFUO753-L 1

2. 3/16" Truss Head Screw AN526-C1032-R12 10

3. 3/16" Rivet Nut MS27130-A25K 10

4. Loctite Blue* e 0
* Builder Supplied

9/11/2018

REV. - ORIG



NOILVTIVLSNI AdVOddOOTd - 4OV TdSNA
dANNOo4dLNoO 1S SR Y

OO — "A3d

G8GGAN

NOILVTIVLSNI
AOILS T0H1INOD

Ol d343d

810¢2/11/60

Ol d3434

NOILVTIVLSNI "Vvddd 43adnd

10-600



RANS S-21 OUTBOUND PAGE 009-02
FUSELAGE - FLOORBOARD INSTALLATION
# DESCRIPTION PART NUMBER QUANTITY
1. Floorboard KPINO139 1
2. 3/16" Bolt AN3-3A 2
3. 3/16" Thin Washer AN960-10L 2
4 . 3/32" Aluminum Rivet 40APR1/8 20
5. 3/16" Side by Side Nut Plate MS21086-L3 4
6. 3/16" Nut Plate K-1000-3 6
7 . Rubber Trim X101 4 ft
8. 1/2" Black Foam Tape* e 0
9. Adhesive - Superglue* 0
10. 1/8" Aluminum Rivet - Avex 1691-0410 4
* Builder Supplied
9/11/2018

REV. - ORIG



810z/11/60

vad3d d3adny 3dis LHOK

ALIIVIO 404 NMOHS 3dIS 3NO
¥a3d ¥3aany 3aIS L4317

adNNOodLNO Te—S SWERJ

/

(/ 7777 2N

/77

NOILLVTIVLSNI "Tvddd ddddnd — HOVITHSNA

A18WN3SSY Tva3d 301 ¥3ddn
6

S3I4IQ0N ¥3aINg «

=~
*

vV — ‘A3
009¢Zan

10—V600



RANS S-21 OUTBOUND

FUSELAGE - RUDDER PEDAL INSTALLATION

PAGE

009A-02

# DESCRIPTION PART NUMBER QUANTITY
1. Rudder Pedal KPCS0306 2
2. 3/16" Bolt AN3-12A 4
3. Rudder Pedal Bushing KPCS0017 4
4 . Brake Saddle * KPCS0319 1
5. Rudder Pedal - Cylinder Attach Bracket - RH KPCS0300-R 4
6. Rudder Pedal - Cylinder Attach Bracket - LH KPCS0300-L 4
7 . Large Cotter Pin MS24665-285 4
8. Swivel Bushing KPCS0056 4
9. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 56
10. Rudder Pedal - Web KPCS0301 4
11. Rudder Pedal - Hinge Plate - LH KPCS0302-L 4
12 . Rudder Pedal - Hinge Plate - RH KPCS0302-R 4
13. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-62 4
14 . 1/2" Plastic Washer KSACO0005 12
* Builder Modifies
9/11/2018

REV.-A



81L0Z/11/60

Vi

WELDED TAB
AFT OF FIREWALL

FIREWALL

STATION 4

REFER TO CONTROL STICK
PUSH—PULL TUBE
INSTALLATION

UNDER SEAT BETWEEN

STATION 3

STATION 2 & 2A j@

ONE SIDE SHOWN
FOR CLARITY

G

29 REFER TO RUDDER
PEDAL INSTALLATION

STATION 8

** BUILDER MODIFIES

REFER TO STATION 4
BULKHEAD ASSEMBLY

RUDDER CONNECTION

L0—8600

TAILDRAGGER
STEER CABLE
EXIT FAIRING MOUNTING

EXITING ACCESS S
COVER
HARDWARE s

) ﬁ\ 20
Nl _
p27 4
(7
_mn_v/__m M__WW_._MIOSZ 26— [mx_ﬁ_zo ACCESS
COVER HARDWARE
TAILDRAGGER
CABLE EXITS
12 TAILCONE £7

RREAEIMES S—<1 OUTBOUND
RUDDER SYSTEM INSTALLATION

FUSELAGE —

RUDDER CABLE ﬂm_ﬂﬂ\ﬂ_.m_._mn_v.
INSTALLATION
15 TAILWHEEL CABLE
PULLEY MOUNTS
AT STATION 9
* EXISTING HARDWARE
AT STATION 8
MD5591
REV. — ORIG



RANS S-21 OUTBOUND
FUSELAGE - RUDDER SYSTEM INSTALLATION

PAGE

009B-02

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Shear Nut AN364-1032A 11
2. 3/16" Thin Washer AN960-10L 17
3. 3/16" Bolt AN3-7A 1
4 . U-Bracket RL-205-T 1
5. 3/16" Bolt AN3-4A 3
6. Hummer Tang T12-HT6 2
7 . Pulley Cable Keeper KPCS0317 2
8. 3/16" Bolt AN3-5A 6
9. 3/16" Thick Washer AN960-10 4
10. Small Pulley AN210-1A 2
11. 3/16" Bolt AN3-6A 3
12 . Small Cotter Pin * MS24665-134 4
13. 3/16" Bolt * AN3-5A 2
14 . 3/16" Thin Washer * AN960-10L 6
15. Tailwheel Steer Cable Assembly * KPCS0308 2
16. 3/16" Shear Nut * AN364-1032A 6
17. Tang * ** KPACO0038 4
18. 3/16" Bolt * AN3-6A 4
19. Pulley * AN210-2A 4
20 . Tailwheel Steer Cable Exit Fairing * KPFUQ755 2
21 . Small Cotter Pin MS24665-134 4
22 . Pulley AN210-2A 1
23 . Rudder Pedal Return Cable KACS0036 1
24 . Return Pulley Mount Angle ** KPCS0318 1
25. 8-32 Single-Ear Nut Plate * MS21051-08 4
26 . 8-32 Machine Screw * AN526-832R6 8
27 . 8-32 Corner Nut Plate * K-3000-08 4
28 . 3/32" Aluminum Rivet * 40APR1/8 16

* Taildragger Only - Supplied with Taildragger Gear Kit

** Builder Modifies

9/11/2018
REV. - ORIG



8102/11/60

. 34 10
\ 35, 36, 37, 38, /

v 39, 40, 41

Nl / \\

ATTACH BRACKETS
RIVETED TO RUDDER
PEDAL WEB

ollwo
/ 33
20
FUSELAGE
BOTTOM SKIN
RARINIST S—21 OUTBOUND MD2600

FUSELAGE — HYDRAULIC BRAKE INSTALLATION REV. = ORI

10—0600



PAGE 009C-02

RANS S-21 OUTBOUND
FUSELAGE - HYDRAULIC BRAKE INSTALLATION

# DESCRIPTION PART NUMBER QUANTITY
1. Hydraulic Brake Reservoir KSBS0034 1
2. Vented 1/8" Cap Plug* 0
3. 90-degree Elbow - Flare 1/4" Tube to 1/8" NPT AN822-4D 11
4 . 45-degree Elbow - Flare 1/4" Tube to 1/8" NPT AN823-4D 1
5. 3/16" Bolt AN3-3A 2
6. 3/16" Thin Washer AN960-10L 16
7. Thread Sealant*>* e 0
8. 3/16" Shear Nut AN364-1032A 4
9. 3/16" Bolt AN3-11A 2
10. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-62 2
11. Rubber Washer*>* 0
12. 1/4" Thick Washer AN960-416 2
13. Cable Housing Swivel Stop KPBS0009 1
14 . Cable Housing Swivel Stop Bracket KPBS0010 1
15. Small Cotter Pin MS24665-134 13
16. Safety Wire*> e 0
17 . Cable Swivel Stop & Screw 2361 1
18 . Parking Brake KSBS0007 1
19. Bulkhead Tee - Flare 1/4" Tube AN834-4D 1
20. 7/16" Thick Washer AN960-716 2
21. Blue Fuel Line - 1/4" FS-FL 2in
22 . Control Cable 4-336 1
23. Cable Friction Block T-STOP 1
24 . Socket Head Cap Screw T-SC 1
25. Master Brake Cylinder w/ Drilled Shaft KSBS0048 4
26. 3/16" Thick Washer AN960-10 4
27 . 3/16" Bolt - Drilled Shank AN3-10 8
28 . 3/16" Castle Nut AN310-3 8
29. Nut - Flared Tube Bulkhead AN924-4D 3
30. 7/16" Thin Washer AN960-716L 2
31. Straight Fitting - Flare 1/4" Tube to 1/8" NPT AN816-4D 1
32. Bulkhead 90-degree Elbow - Flare 1/4" Tube AN833-4D 2
33. Loctite Blue*»> e 0
34 . Braided Brake Line Kit - S-20 / S-21 KSBS0038 1
35. Braided Line - 22" - Reservoir to Bulkhead Tee **** KSBS0038-1 0
36. Braided Line - 9" - Bulkhead Tee to Cylinders **** KSBS0038-2 0
37 . Braided Line - 18.75" - RH to LH Cylinders **** KSBS0038-3 0
38. Braided Line - 15" - LH Cylinders to Park Valve **** KSBS0038-4 0
39. Braided Line - 87" - Park Valve to RH Bulkhead **** KSBS0038-5 0
40 . Braided Line - 69" - Park Valve to LH Bulkhead **** KSBS0038-6 0
41 . Braided Line - 30" - Bulkhead to Wheel Brakes **** KSBS0038-7 0

* Supplied with Brake Reservoir.
** Builder supplied
*** Supplied with Parking Brake

. . 9/11/2018
***x Supplied with KSBS0038

REV. - ORIG



810¢2/11/60

NN\\=
(RRFRINMNIES S-21 OUTBOUND
FUSELAGE - SLIDING SEAT ASSEMBLY

MD5589

REV. B

10-de00



RANS S-21 OUTBOUND PAGE 009D-02
FUSELAGE - SLIDING SEAT ASSEMBLY
# DESCRIPTION PART NUMBER QUANTITY
1. Seat Back Cushion ST-SBC-A 2
2. Seat Back Frame ST-SBF 2
3. 3/16" Countersunk Machine Screw MS24694-S67 8
4 . 3/16" Thin Washer AN960-10L 12
5. 1/4" Quick Pin PIN 1/4X1.2 4
6. Seat Side Plate KPST0130 8
7. 1/4" Plastic Washer PW-4 8
8. 3/16" Thick Washer AN960-10 16
9. 3/16" Shear Nut AN364-1032A 12
10. Seat & Headrest - Raw Stock Kit KAAC0014 2
11. Seat Internal Tube, 1/2" x .035" x 13.75" * ** KAAC0014-1 0
12. Seat Bottom Pan KPST0131 2
13. Sliding Seat Bottom Frame KPST0127 2
14 . Seat Bottom Cushion ST-SBTC-A 2
15. Lacing Wires (stick), 36" x 1/16" TG-LW-1/16 5
16 . Heavy-Duty Plastic Tie - Long BSBKO0001 40
17 . Slider Block KPST0124 4
18 . Sliding Seat Position Rail KPST0128 4
19. 3/16" Rivet Nut MS27130-A25K 8
20 . Seat Stop Tube, 3/8" x .095" x 1/2" * KPST0132 1
21. Sliding Seat Rail Plate KPST0129 4
22 . 3/16" Bolt AN3-11A 8
23 . 3/16" Stainless Steel Rivet - Cherry Q CCPQ-64 4
24 . Seat Back Plate - Upper KPST0073-1 2
25. Seat Back Plate - Middle KPSTO0073-2 2
26 . Seat Back Plate - Lower KPST0073-3 2
27 . Multi-Hole Tang ST-16-FLAT 8
28 . Bearing SR4APP 8
29. 1/4" Countersunk Machine Screw MS24694-S111 4
30. 1/4" Thin Washer AN960-416L 20
31. 1/4" Shear Nut AN364-428A 4
32. 1/8" Aluminum Rivet - Avex 1691-0410 62
33. 1/8" Stainless Steel Rivet - Flush CCC-42 12
34 . 3/16" Stainless Steel Rivet - Cherry Q CCPQ-62 16
* Fabricate from Raw Stock
** Builder determines length
9/11/2018

REV.-B



8L0¢/11/60

A THINHSSYV LSHIAVHH - SNOILdO - 4DV TdSNd
801SAN ANNO4dLNo 1¢-S Sk d

€0-deoo



RANS S-21 OUTBOUND
FUSELAGE - OPTIONS - SEAT HEADREST INSTALLATION

PAGE

009D-04

# DESCRIPTION PART NUMBER QUANTITY
1. Headrest Cover ST-HRC-A 2
2. 3/16" Thin Washer AN960-10L 8
3. 3/16" Rivet Nut MS27130-A25K 8
4., 3/16" Bolt AN3-13A 8
5. 3/16" Thick Washer AN960-10 4
6. 3/16" Aluminum Rivet - Cherry Q AAPQ-64 4
7. Headrest Frame ST-HRF(6/12) 2
8. 1"End Cap 1 CAP 4
9. Seat & Headrest - Raw Stock Kit KAACO0014 2
10. Headrest Internal Tube, 1/2" x .035 x X * ** KAAC0014-1 0
* Fabricate from Raw Stock
** Builder determines length
9/11/2018

REV. - ORIG



8L02/11/60

\ WELDED ATTACH BUSHING

FORWARD OF UPPER STATION 3

NOTE: LEFT SEAT BELT
ASSEMBLY SHOWN.

4
b

) /2
& e/
0
WELDED ATTACH BUSHING

WELDED ATTACH BUSHING UNDER AFT END OF SEAT RAILS
UNDER AFT END OF SEAT RAILS

B

MDS590

RRFIME S-21 OUTBOUND
FUSELAGE — SEAT BELT INSTALLATION

G0-de00



RANS S-21 OUTBOUND PAGE 009D-06

FUSELAGE - SEAT BELT INSTALLATION

# DESCRIPTION PART NUMBER QUANTITY

1. 5/16" Bolt AN5-15A 6

2. 5/16" Shear Nut AN364-524A 6

3. Seat Belt Kit KAST0025 2

4 . 5/16" Thin Washer AN960-516L 6
9/11/2018

REV. - ORIG



8102/11/60

DRILL LOWER HOLE
T0 1/4"

IMPORTANT:  INSTALL TWO
WASHERS FOR
CLEARANCE

/P

REFER TO ELEVATOR TRIM TAB
ASSEMBLY FOR PARTS LISTING

AILERON — CONTROL

STICK CABLE
REFER TO |
AILERON CABLE SYSTEM ! MD3649
(o2 REV. — ORIG

RREIMES S-21 OUTBOUND
FUSELAGE - CONTROL STICK INSTALLATION

10-0L0



RANS S-21 OUTBOUND

FUSELAGE - CONTROL STICK INSTALLATION

PAGE

010-02

# DESCRIPTION PART NUMBER QUANTITY
1. 7/8"End Cap CS-EC 1
2. Bearing Washer Cs-BW 8
3. Control Stick Grip CS-G 1
4 . Control Stick KPCS0072 2
5. Thrust Bearing CS-TB 4
6. 3/16" Castle Nut AN310-3 2
7. 3/4" Nyloc Nut CS-3/4LOCNUT 2
8. 3/16" Bolt AN3-6A 4
9. 3/16" Bolt - Drilled Shank AN3-10 1
10. 3/16" Thin Washer AN960-10L 10
11. Small Cotter Pin MS24665-134 2
12 . Control Stick Torque Tube CS-TT-A 1
13. Male Rod End, 1/4" x 1/4" NM-4 1
14 . 1/4" Plain Nut AN345-416 3
15. Control Stick Link Tube CS-CSLT-3 1
16. Loctite Blue*>* e 0
17 . 1/4" Plain Bolt KSHWO0094 2
18. 1/4" X 5/8" Steel Washer KSHWO0075 1
19. Raw Stock - Aluminum Bushing, 1/4" x .028" KAAC0044-2 1
19. Aluminum Bushing, 1/4" x .028" x 17/32" * KAAC0044-2 0
20. 1/4" Bolt AN4-10A 1
21. 1/4" Shear Nut AN364-428A 1
22 . 1/4" Thick Washer AN960-416 3
23 . 3/16" Bolt - Drilled Shank AN3-12 1

* Fabricate from Raw Stock

9/11/2018
REV. - ORIG



8102/11/60

ﬂ
|
A V 1
e
“ //////////
INSTALL PER

MANUFACTURE'S
INSTRUCTIONS

PASSENGER SIDE CONTROL m._._O_AI/

INSTALL PER
MANUFACTURE'S
INSTRUCTIONS

MD3649
REV. — ORIG

RREIMIES S-21 OUTBOUND
FUSELAGE - OPTION - PASSENGER SEAT ELECTRIC ELEVATOR TRIM

€0-010



RANS S-21 OUTBOUND PAGE
FUSELAGE - OPTIONS - PASSENGER SEAT ELECTRIC ELEVATOR TRIM
KAAC0054

010-04

# DESCRIPTION PART NUMBER QUANTITY

1. MAC Control Stick Grip KSCS0016 1

2. Servo Relay Deck KSCS0027 1
9/11/2018

REV. - ORIG



8102/11/60

MOUNT TUBE BETWEEN SEATS

B~
\N
N
A
/
/
/
/
/
/
~

> TABS WELDED TO STATION 3

REFER TO CONTROL STICK TORQUE TUBE

MD3649
REV. — ORIG

RRARIMNIES S-21 OUTBOUND
FUSELAGE - CONTROL STICK PUSH-PULL TUBE INSTALLATION

10-VOLO



RANS S-21 OUTBOUND
FUSELAGE - CONTROL STICK PUSH-PULL TUBE INSTALLATION

PAGE

010A-02

# DESCRIPTION PART NUMBER QUANTITY
1. 5/8" Push Pull Tube, 35" KPCS0268 1
2. Small Cotter Pin MS24665-134 5
3. Push-Pull Tube Stop Sleeve, 3/4" x .058" x 3/4" ** KPACO0277 1
4. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 2
5. 3/16" Shear Nut AN364-1032A 3
6. 3/16" Thin Washer AN960-10L 2
7. Small Cable Keeper ** KPCS0207 1
8. Small Pulley AN210-1A 2
9. Sliding Block KPCS0263 1
10. Aluminum Bushing, 1/4" x .028" x 1.125" * KAAC0044-2 0
11. 5/8" Push Pull Tube, 12" KPCS0267 1
12. 3/16" Bolt AN3-31A 1
13. Male Rod End, 1/4" x 1/4" NM-4 3
14 . 1/4" Plain Nut AN345-416 3
15. Side Plate KPAC0154 2
16. Aluminum Bushing, 1/4" x .028" x 3/8" * KAAC0044-2 0
17 . 3/16" Bolt AN3-11A 2
18. 1/4" X 5/8" Steel Washer KSHWO0075 1
19. 3/16" Thick Washer AN960-10 9
20. 1/4" Bolt AN4-10A 1
21. 1/4" Shear Nut AN364-428A 1
22 . 1/4" Thick Washer AN960-416 1
23. Loctite Blue*>* e 0
24 . Aluminum Bushing - 3/8" x .095" x .33" ** KPACO0060 1
25. 3/16" Bolt - Drilled Shank AN3-11 1
26. 3/16" Castle Nut AN310-3 1

* Fabricate from Raw Stock
** Builder Modifies
*** Builder Supplied

9/11/2018
REV. - ORIG



8L0z/11/60

REFER TO CONTROL STICK
PUSH—-PULL TUBE
INSTALLATION

FUSELAGE

RREINMES S—21 OUTBOUND
ELEVATOR PUSH—-PULL TUBE INSTALLATION

L0—8010



RANS S-21 OUTBOUND
FUSELAGE - ELEVATOR PUSH-PULL TUBE INSTALLATION

PAGE

010B-02

# DESCRIPTION PART NUMBER QUANTITY
1. Elevator Push-Pull Tube Fitting KPCS0304 1
2. Elevator Push-Pull Tube KPCS0305 1
3. Elevator Push-Pull Tube Doubler KPCS0311 1
4. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 4
5. 1/4" Shear Nut AN364-428A 2
6. 1/4" Thin Washer AN960-416L 2
7. 1/4" Bolt AN4-16A 2
8. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 4
9. 1/4" Bolt AN4-17A 1
10. 1/4" Thick Washer AN960-416 2
11. Spacer Bushing, 3/8" x .058" x 1/8" SB-3/8x1/8 2

9/11/2018

REV. - ORIG



810¢2/11/60

AFT SIDE
BUSHING WELDED AILERON CABLE

TO FUSELAGE

FLAP TELEFLEX
CABLE

TANGS WELDED AILERON CABLE —

8 N
~ TO FUSELAGE
S :\\m: \'o/ \\’V
% / ‘ QA
Q") /\ V/Wl.,l’ A
—L
N
— \ NOTE: LEFT SIDE OF
7 SYSTEM SHOWN
P~11
N/+ REFER TO 20 3 __BUSHING WELDED
Ny 7/4 CONTROL STICK ) TN ; \\u\/\Ov TO FUSELAGE
AO/ 4 g 1 R 6 > -
@ V__Q\@ u/ | \a. PN ™
mw/_ _ G/V%r\ 6 11 7 \/// ///O AN
N o P | TEEN
h /,_w S S ﬂAV» \ P \/AW 4
12 1 Ex/ﬁv /.,rmvmw N 107 o~ >

\ _ >/ 8
BUSHING WELDED

TO FUSELAGE MDA181

REV. — ORIG

RRAFIMIES S-21 OUTBOUND
FUSELAGE - AILERON CABLE SYSTEM INSTALLATION

10-0010



RANS S-21 OUTBOUND
FUSELAGE - AILERON CABLE SYSTEM INSTALLATION

PAGE

010C-02

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-16A 2
2. 3/16" Thin Washer AN960-10L 16
3. Aileron - Control Stick Cable KPCS0269 1
4. Loc Ring RL 27 1/4 6
5. Small Cotter Pin MS24665-134 8
6. U-Bracket RL-205-T 12
7. 3/16" Tensile Nut AN365-1032A 6
8. 3/16" Bolt AN3-6A 8
9. Hummer Tang T12-HT6 12
10. Pulley AN210-2A 6
11. 3/16" Shear Nut AN364-1032A 16
12. 3/16" Clevis Pin MS20392-2C17 6
13. 3/16" Bolt AN3-7A 4
14. 3/16" Bolt AN3-3A 6
15. Turnbuckle RL-335-AT 3
16. 3/16" Bolt AN3-32A 2
17 . Small Cable Keeper * KPCS0207 2
18. Small Pulley AN210-1A 6
19. 3/8" Cushion Clamp MS21919-WDG6 2
20. Safety Wire*> e 0
21. 3/16" Thick Washer AN960-10 8
22 . Aluminum Bushing - 3/8" x .095" x 7/8" * KPAC0060 2
* Builder Modifies
** Builder Supplied
9/11/2018

REV. - ORIG



810¢2/11/60

HOV IHSNA

dAAHT dV'Id

ATdNHSSV

Ie—S SWsle d

UNNOd.LNO

OO — "AJd

CBSSAN

SONIM WOd4 XT14374L dVd

10-Ao0Lo



RANS S-21 OUTBOUND

FUSELAGE - FLAP LEVER INSTALLATION

PAGE

010D-02

# DESCRIPTION PART NUMBER QUANTITY.
1. Flap Lever Side Plate KPFL0O159 2
2. Flap Handle KPFL0044 1
3. Flap Trip Release Tube KPFL0045 1
4. Female Rod End NF-3 2
5. Endcap 3/4 ENDCAP 2
6. Spring Cc-21 1
7. Plastic Shim KPACO0121 2
8. 1/4" Bolt AN4-20A 1
9. Spacer Bushing, 1/4" x .028" x 1.00" * KAAC0044-2 0
10. Spacer Bushing, 1/4" x .028" x .625" * KAAC0044-2 0
11. 1/4" Shear Nut AN364-428A 1
12. 3/16" Shear Nut AN364-1032A 6
13. 3/16" Bolt AN3-14A 2
14 . 3/16" Bolt AN3-15A 3
15. Angle Bracket ** *** KPAC0004 2
16. Tinnerman *** A1789-8Z-1 2
17. 3/16" Thick Washer AN960-10 5
18. 3/16" Thin Washer AN960-10L 6
19. 3/16" Bolt AN3-11A 1
20. Teleflex Retainer Bracket KSCS0001 2
21. Roller Bushing, 3/8" x .058" x 3/8" * SB-3/8x2 1
22 . Flap Lever Cover - LH *** KPINO0118-L 1
23. Flap Lever Cover - RH *** KPINO118-R 1
24 . #4 Small Pan Head Screw *** 4X1/4 PHS 7
25. Flap Lever Cover Splice ** KPIN0125 1
26. PVC Cement**** e 0

* Fabricate from Raw Stock
** Builder Modifies
*** Part of Interior Installation

**** Builder Supplied

9/11/2018
REV. - ORIG



8102/11/60

NOTE: ALL RIVETS 1691-0410 AVEX,
EXCEPT WHERE WASHERS ARE
USED BETWEEN WELDED TAB
AND STIFFENER OR THROUGH
FRONT OF FIREWALL OR AFT
OF BOTTOM BOOT COWL SKINS.

* USE WASHERS AS REQUIRED
TO FILL GAP BETWEEN TAB
AND STIFFENER.

** REFER TO INSTRUMENT
PANEL ASSEMBLY

FIREWALL 10

mmﬂ_ozm&\

RREIMIES S—<21 OUTBOUND

FUSELAGE

BOOT COWL ASSEMBLY

MD5588
REV. — ORIG

10-3010



RANS S-21 OUTBOUND
FUSELAGE - BOOT COWL ASSEMBLY

PAGE

010E-02

# DESCRIPTION PART NUMBER QUANTITY
1. Bottom Boot Cowl Skin KPFUO0744 1
2. Forward Top Boot Cowl Skin KPFU0688 1
3. Side Boot Cowl Skin - LH KPFUO750-L 1
4 . Top Side Boot Cowl Skin KPFU0690 2
5. Boot Cowl Spacer Strip - Top KPFU0691 2
6. Boot Cowl Spacer Strip - Side KPFU0692 2
7. Firewall - Side - Left KPFWO0037-L 1
8. Firewall - Side - Right KPFWO0037-R 1
9. Firewall - Center KPFWO0038 1
10. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-41 44
11. Skin Stiffener - Boot Cowl KPFU0685 8
12. 1/8" Aluminum Rivet - Avex 1691-0410 211
13. Cowling Attach Strap - Top KPFU0694 1
14 . 1/8" Aluminum Rivet - Cherry Q AAPQ-45 2
15. 1/8" Small Brass Washer AN960-B4 64
16. Cowling Attach Strap - Side KPFU0695 2
17 . Cowling Attach Strap - Bottom * KPFUQ0584 1
18. Double Stick Foam Tape* et 0
19. Side Boot Cowl Skin - RH KPFUO0750-R 1
20. Truck Bed Liner Spray*>* e 0
21. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 7
22. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 9
* Builder Modifies
** Builder Supplied
9/11/2018

REV. - ORIG



810¢/11/60

RRFINIE3 S-21 OUTBOUND
VENT SYSTEM INSTALLATION

NOTE: SYSTEM MAY VARY IN DESIGN

MD5062
REV. — A

€0-3010



RANS S-21 OUTBOUND PAGE 010E-04
FUSELAGE - VENT SYSTEM INSTALLATION

# DESCRIPTION PART NUMBER QUANTITY
1. Air Vent NACA Scoop KSFU0004 2
2. 1/8" Aluminum Rivet - Avex 1691-0410 6
3. Silicone Seal* 0
4. Hose Clamp - 2 1/4" 5-5228 4
5. 1/8" Small Brass Washer AN960-B4 6
6. Eyeball Air Vent KSFU0006 2
7. 2" Fresh Air Duct KSFU0005 1

* Builder Supplied

9/11/2018
REV.-A



810¢/11/60

BEND TABS AS NEEDED
TO ALIGN WITH BOOT
COWL TOP PANELS

N

REFER TO BOOT COWL

INSTALLATION
REFER TO

SUB—PANEL

INSTALLATION /8 & 11

m\

STATION 2 1

DRILL PANEL HOLES
TO 5/16” TO ALLOW
GROMMET INSERTION
MD5584

REV. — ORIG

RRARIMES S—21 OUTBOUND
INSTRUMENT PANEL INSTALLATION

10-4010



RANS S-21 OUTBOUND
FUSELAGE - INSTRUMENT PANEL INSTALLATION

PAGE

010F-02

# DESCRIPTION PART NUMBER QUANTITY
1. Oval Glare Shield Ring KPIP0147 2
2. Instrument Panel Visor KPIP0143 1
3. Instrument Panel Frame KPIP0140 1
4 . Instrument Panel - Standard Blank KPIP0134 1
5. Trimlock Cushion Lip 4100C-1/16 5 ft
6. 1/8" Aluminum Rivet - Avex 1691-0410 38
7. 8-32 Single-Ear Nut Plate MS21051-08 2
8. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 4
9. 8-32 Nut Plate MS21047-08 15
10. Dash Cover Fabric - Optional * KPINO127 0
11. Dash Foam - Optional * KPIN0128 0
12. 3/16" Rubber Grommet KSAC0002 17
13. #8 Small Brass Washer AN960-B8 17
14 . #8 Pan Head Machine Screw MS27039-0809 17
15. 3/32" Aluminum Rivet 40APR1/8 34
16. Contact Cement Adhesive - 3M Super 77 Spray * - 0
* May be purchased seperately, call RANS Parts Dept. for pricing
** Builder Supplied
9/11/2018

REV. - ORIG



810¢/11/60

TUBE
e

*FIRE EXTINGUISHER
MAY MOUNT TO BOTTOM
OF THROTTLE BRACE

**TRIM FORWARD END OF
RADIO MOUNT PLATES TO
CLEAR FUSELAGE CROSSING
TUBE

REFER TO INSTRUMENT
PANEL FRAME

RRRRMES S5—<21 OUTBOUND
INSTRUMENT SUB—PANEL &
RADIO MOUNT PLATES INSTALLATION

FUSELAGE CROSSING

MD5584
REV. — ORIG

€0-4010



RANS S-21 OUTBOUND
FUSELAGE - INSTRUMENT SUB-PANEL & RADIO MOUNT PLATES INSTALLATION

PAGE

010F-04

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-4A 2
2. Radio Mount Plate - Double - LH KPAV0003-L 1
3. Radio Mount Plate - Double - RH KPAV0003-R 1
4., 3/16" Shear Nut AN364-1032A 2
5. 3/16" Thin Washer AN960-10L 2
6. 1/2" Cushion Clamp MS21919-DGS8 2
7. 3/4" x 3/4" x .063" Aluminum Angle * KAAC0044-12 1
8. Throttle Brace and Fire Extinguisher Mount KPIP0149 1
9. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 33
10. Sub-Panel Reinforcement KPIP0150 1
11. Instrument Sub-Panel KPIP0151 1
12. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 4
* Fabricate from Raw Stock
9/11/2018

REV. - ORIG



8102/11/60

G 6 ‘_om
“ /’W\J 1
04 SERVO WITH STANDARD CRANK >mz_\ '“ﬁ P> . \
( A@ _
g g

.\4
i . w . /,/ALQ

N
S

SERVOS OTHER THAN GARMIN MAY
REQUIRE DIFFERENT HARDWARE

MD3649
REV. — ORIG

RREIMES S-21 OUTBOUND
FUSELAGE - OPTIONS - PITCH SERVO INSTALLATION

G0-4010



RANS S-21 OUTBOUND PAGE 010F-06
FUSELAGE - OPTIONS - PITCH SERVO INSTALLATION
KAFU0064
# DESCRIPTION PART NUMBER QUANTITY
1. Autopilot Servo Mount KPFUO0665 1
2. Autopilot Control Link Tube KPCS0298 1
3. Autopilot Control Stick Clamp KPCS0294 2
4 . Autopilot Control Stick Mount KPCS0297 1
5. 3/16" Bolt AN3-3A 5
6. 3/16" Thin Washer AN960-10L 15
7. Loctite Blue* e 0
8. 3/16" Bolt AN3-7A 1
9. 3/16" Thick Washer AN960-10 4
10. 3/16" Shear Nut AN364-1032A 15
11. 3/16" Male Rod End CM-3 2
12. 3/16" Plain Nut AN345-10 2
13. 3/16" Bolt AN3-13A 2
14 . 5/8" Plain Clamp AN742-D10 2
15. 1/2" Plain Clamp AN742-D8 1
16. 3/16" Bolt AN3-4A 7
17 . 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 1
18. 5/8" Cushion Clamp MS21919-DG10 1
19. Support Angle - Baggage Compartment **, *** KPINO096 0
* Builder Supplied
** Builder Modifies
Use Drop-off from KPIN0O096 9/11/2018

REV. - ORIG



8102/11/60

3anL 9NISSOND .8/S

c
z
o
m
A
Y
T
2
3

NOILVTITVLSNI OAYHAS T10dY - SNOILdO - dDVTdSNA

ANNO4dLNo 1S SULskd

vV "'A3d
6¥92aAN

JUVYMANVH INIYI4HIa FHINDIY
AV NINYVO NVHL ¥3HLO SOAY3S

NO¥IIvV

31av0 MOILS

TOYLINOD

NMOHS NV1Sdv2)

(ALMY1D ¥04 QIAOWIY
NVLSdVO HLIM OAN3S

,0-4010



RANS S-21 OUTBOUND PAGE 010F-08
FUSELAGE - OPTIONS - ROLL SERVO INSTALLATION
KAFU0064
# DESCRIPTION PART NUMBER QUANTITY
1. Autopilot Servo Mount KPFUO0665 1
2. Autopilot Cable Clamp KPCS0295 4
3. Autopilot Roll Control Cable KPCS0316 1
4 . Autopilot Cable Control Mount KPCS0296 1
5. 3/16" Bolt AN3-3A 4
6. 3/16" Thin Washer AN960-10L 15
7 . Aluminum Bushing - 3/8" x .095" x 3/8" * KPST0132 1
8. 3/16" Bolt AN3-7A 4
9. 3/16" Shear Nut AN364-1032A 11
10. 3/16" Bolt AN3-6A 7
11. 5/8" Plain Clamp AN742-D10 2
12. 1/2" Plain Clamp AN742-D8 1
13. Aluminum Bushing - 3/8" x .095" x 5/16" * KPST0132 0
* Builder Modifies
9/11/2018

REV. A



8L02/11/60

NOTE: DIP ALL EXTERNAL RIVETS AND SCREWS IN
SILICONE SEAL TO PROVIDE A MOISTURE SEAL.

FLAP GAP SEAL
(REFER TO 141 WING
— ROOT SEAL
INSTALLATION)

* TYPICAL FOR ALL RIBS
** INSTALL UNDER WINDSHIELD, NOT THRU
**x RIVET TO TOP WING SKIN, INBOARD OF

INSIDE ROOT RIB

RRRAME S5—21 OUTBOUND uD4s34

REV. A

FORMED WINDSHIELD & SKYLIGHT INSTALLATION

10-9010



RANS S-21 OUTBOUND

PAGE

FUSELAGE - FORMED WINDSHIELD & SKYLIGHT INSTALLATION

010G-02

# DESCRIPTION PART NUMBER QUANTITY
1. Windshield KSWS0003 1
2. Windshield Hold Down Strip KPWS0063 1
3. Skylight KPWS0059 1
4., AFT Trim Strip WS-WSSLS 1
5. Wing Cuff - LH WS-CUFF-LH 1
6. Wing Cuff - RH WS-CUFF-RH 1
7. #6 Pan Head Screw 6RX1/2 PHS 2
8. Windshield Mating Strip - Lower KPWS0072 1
9. 1/8" Aluminum Rivet - Avex 1691-0410 38
10. 1/2" Black Foam Tape* e 0
11. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 5
12. 1/8" Aluminum Rivet - Cherry Q AAPQ-44 57
13. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 46
14. 3M 2216 Adhesive - 4 ounce* e 0
15. Windshield Mating Strip - Upper KPWS0071 1
16. Silicone Seal - Clear* e 0
17 . Cabin Rib KPWS0074 3
18 . Mating Strip Support Tube KPWS0077 1
19. Skylight Trim Strip ** KPWS0010 5
20. Windshield Outer Hold Down Spacer KPWS0076 2
21. Z Strip KPWS0070 2
22 . Z Clamp Strip KPWS0068 2
23. 1/8" Stainless Steel Rivet - Flush CCC-42 3
24 . Z Strip Spacer KPWS0069 2
25. Windshield Outer Hold Down Strip KPWS0075 2
26. 1/2" Acrylic Foam Tape KSACO0078 4 ft
27 . 8-32 Rivet Nut KSHWO0116 5
28. 8-32 Button Head Screw KSHWO0117 5
29. 1/8" Aluminum Rivet - Cherry Q AAPQ-46 19
30. Skylight Spacer Strip KPWS0078 2

* Builder Supplied
** Builder Modifies

9/11/2018
REV. A



ANNO4dLNO 1Z-S SIS T

INIIL 22 NVXAT ‘ATIINASSY 400d

v — 'AJd

C¢8GGAN

81L0¢/11/60

10-HOLO0



RANS S-21 OUTBOUND PAGE 010H-02
DOOR ASSEMBLY, LEXAN AND TRIM
LEXAN & TRIM
# DESCRIPTION PART NUMBER QUANTITY
1. Upper Trim Strip * KPDRO0OO077 2
2. Door Frame Assembly - RH KADROO12-R 1
2. Door Frame Assembly - LH KADROO12-L 1
3. Door - Lexan - Upper * KPDRO0129 2
4. Door - Lexan - Lower - LH * KPDRO0130-L 1
4. Door - Lexan - Lower - RH * KPDRO0130-R 1
5. Channel Extrusion * KPDRO0131 2
6. Door Trim-FWD * KPDRO0126 2
7. Door Trim - AFT * KPDRO0127 2
8. Door Trim - Lower * KPDRO0128 2
9. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 72
10. 1/8" Aluminum Rivet - Avex 1691-0410 64
11. Rubber Edging 8510K11 8 ft
12. 1/2" Black Foam Tape*™ 0
13. Adhesive - Superglue*>* e 0
14 . 3/32" Aluminum Rivet 40APR1/8 2
15. 1/8" Aluminum Rivet - Cherry Q AAPQ-44 4
16. 1/8" Aluminum Rivet - Cherry Q AAPQ-45 34
17 . 1/8" Aluminum Rivet - Cherry Q AAPQ-41 2
18. Silicone Seal™>™ e 0
19. 1/2" Acrylic Foam Tape KSACO0078 8.5 ft
* Builder Modifies
** Builder Supplied
9/11/2018

REV. A



8L0z/11/60

* CUT BUSHING TO LENGTH AS NEEDED TO SECURE DOOR TIGHTLY.

** USE WASHERS AS NEEDED TO SECURE DOOR TIGHTLY

**x AFT DOOR LATCH STRIKER PLATE INSTALLS OVER INTERIOR.
CAUTION: DO NOT RIVET INTO FUSELAGE FRAME

IMPORTANT: CYLINDER MUST BE UP

24
22\ 14 /
N/@\@\A \ \\%\Nw
g FUSELAGE FRAME
i~ q Pk N
//// | ~
\N 7
207/ \\“Am***
V\w\ S NOTE: RIGHT HAND DOOR SHOWN
0—5 \ - - #\meu
0—27 ,\.V? 10

\ MD4214

REV. — ORIG
FUSELAGE FRAME RRAEINMSS S—21 OUTBOUND
Wi INTERIOR INSTALLED DOOR LATCH AND DOOR INSTALLATION

¢0—HO10



RANS S-21 OUTBOUND
DOOR LATCH AND DOOR INSTALLATION

PAGE

010H-04

# DESCRIPTION PART NUMBER QUANTITY
1. Self-Locking Clevis Pin KSHWO0045 4
2. Door Knob - 1" Black KSHWO0093 2
3. Handle Plate - LH KPDRO0110-L 1
3. Handle Plate - RH KPDRO0110-R 1
4, 3/16" Thin Washer AN960-10L 10
5. Loctite Blue* e 0
6. 3/16" Bolt AN3-3A 2
7. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 6
8. Door Spacer Bushing, 1/2" x .058 x 3/8" ** KPACO0278 1
9. 3/16" Bolt AN3-4A 2
10. 3/16" Shear Acorn Nut 22NKMO02 4
11. Door Latch KPDRO0113 2
12. 3/16" Thick Washer AN960-10 4
13. Door Pivot Bushing KPDRO0057 2
14 . Handle Stop Plate KPDRO0111 2
15. Button Head Screw KSHW0024 2
16. Door Handle KPDR0026 2
17 . Brass Flange Nut KSHWO0025 2
18. Door Latch Striker Plate KPDRO0122 2
19. 3/4" Acrylic Foam Tape* e 0
20. 5/16" Thick Washer AN960-516 4
21 . Ball Stud KSHWO0021 4
22 . 5/16" Loc-Nut - Course KSHWO0022 2
23. Gas Spring KSHWO0078 2
24 . 5/16" Thin Washer AN960-516L 2
25. Aft Door Latch Striker Plate - LH KPDR0125-L 1
25. Aft Door Latch Striker Plate - RH KPDRO0125-R 1
26. 1/8" Aluminum Rivet - Avex 1691-0410 6
27 . Adhesive or Double Stick Tape* e 0

* Builder Supplied
** Builder fabricates from raw stock

9/11/2018
REV. - ORIG



NOILVTIVLSNI INHINLIVIINOD HDOVDOVY LAV - dDVTHSNA

AaANNO4.LNO 1S SUULER

OO — "A3d

£B6SSAN

81L0¢/11/60

10-101L0



RANS S-21 OUTBOUND
AFT BAGGAGE COMPARTMENT INSTALLATION

PAGE

0101-02

# DESCRIPTION PART NUMBER QUANTITY
1. Aft Side - Baggage - RH KPIN0136-R 1
2. Aft Side - Baggage - LH KPIN0136-L 1
3. S-4 Closeout KPIN0137 1
4 . Aft Bottom - Baggage - RH KPINO135 1
5. Aft Bottom - Baggage - LH KPINO134 1
6. Aft Baggage Bottom Support KPIN0138 2
7. Baggage Compartment Fabric - Optional - 2.5 yards* - 0
8. Contact Cement Adhesive - 3M Super 77 Spray * - 0
9. 8-32 Nut Plate MS21047-08 16
10. 3/32" Aluminum Rivet 40APR1/8 36
11. 8-32 Machine Screw AN526-832R10 16
12. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 20
13. 1/8" Aluminum Rivet - Avex 1691-0410 54
14 . Spacer - Station 4 Closeout - 0.75" *** KPINO141 1
15. pPvC Cement*»> e 0
16. 3/16" Bolt AN3-12A 2
17. 3/16" Nut Plate K-1000-3 2
* May be purchased seperately, call RANS Parts Dept. for pricing
** Builder Supplied
Builder Modifies 9/11/2018

REV. - ORIG



ANNO4d.LNO IS SLULERd

NOILVTIVLSNI INHINLIVJINOD HDVODVH AdVM IO - SHAIS

OO0 — "A3d

£B6SSAN

8L02/11/60

€0-1010



RANS S-21 OUTBOUND

PAGE

SIDES - FORWARD BAGGAGE COMPARTMENT INSTALLATION

0101-04

# DESCRIPTION PART NUMBER QUANTITY
1. Forward Side - Baggage Compartment - LH KPIN0094-L 1
2. Forward Side - Baggage Compartment - RH KPINO094-R 1
3. 1/8" Aluminum Rivet - Avex 1691-0410 12
4 . Support Angle - Baggage Compartment * KPINO096 3
5. 3/32" Aluminum Rivet 40APR1/8 14
6. 8-32 Nut Plate MS21047-08 7
7. 8-32 Machine Screw AN526-832R10 2
* Builder Modifies
9/11/2018

REV. - ORIG



8L02/11/60

13NVd

ANNO4d.LNO IS SLULERd

NOILVTIVLSNI INHINLIVdNOD HOVODVH AdVMAMIOA - 40014

vV A3
£B6SSAN

g¢ NOILVLS

Q310N SV 1d30X3
X3IAV OL¥0—1691L
S13AIY 11V 310N

G0o-10L0



RANS S-21 OUTBOUND PAGE 0101-06
FLOOR - FORWARD BAGGAGE COMPARTMENT INSTALLATION
# DESCRIPTION PART NUMBER QUANTITY
1. Forward Bottom - Baggage Compartment KPINO090 1
2. 8-32 Machine Screw AN526-832R10 13
3. #8 Small Brass Washer AN960-B8 13
4 . 8-32 Nut Plate MS21047-08 8
5. 3/32" Aluminum Rivet 40APR1/8 16
6. 1/8" Aluminum Rivet - Avex 1691-0410 27
9/11/2018

REV. A



LAV - NOILVTTV.LSNI JOIdHLNI
ANNOo4dlLNoO 1S SWIERJ

OO — 'AJd

GBSSAN

ayvogd0014

S3IH4IAOW ¥3A1TING *

810¢/11/60

,0-101L0



RANS S-21 OUTBOUND
INTERIOR INSTALLATION - AFT

PAGE 0101-08

# DESCRIPTION PART NUMBER QUANTITY
1. Station 2A Closeout KPINO099 1
2. Middle Console KPIN0122 1
3. Rudder Cable Closeout KPINO101 1
4 . Seat Side Closeout - RH KPINO142-R 1
4 . Seat Side Closeout - LH KPINO142-L 1
5. Control Stick Closeout - LH KPIN0126-L 1
5. Control Stick Closeout - RH KPIN0126-R 1
6. Flap Lever / Control Stick Closeout KPIN0124 1
7. Lower Flap Lever Closeout KPINO110 1
8. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 4
9. Side Closeout Retainer ****** KPIN0143 1
10. Support Angle - Baggage Compartment * KPINO096 0
11. Rubber Trim X1011 2 ft
12 . Control Stick Boot KPINO013 2
13. 1/8" Small Brass Washer AN960-B4 24
14 . Skin Stiffener - Boot Cowl ** KPFUQ0685 1
15. 1/8" Aluminum Rivet - Avex 1691-0410 27
16. Tinnerman A1789-8Z-1 21
17 . #8 Pan Head Screw 8X1/2 PHS 15
18. #6 Pan Head Screw 6RX1/2 PHS 10
19. Adhesive - Superglue**>* e 0
20. Velcro - Adhesive Back ** e 0
21. Interior Fabric - Optional - 2 yards *** *x&*x . 0
22 . Contact Cement Adhesive - BrushOn*>* 0
23. Tinnerman A6196-6Z-1 4
24 . 3/32" Aluminum Rivet 40APR1/8 32
25. Loctite Blue*>* e 0
26. Flap Lever Cover - LH **** KPINO118-L 0
26. Flap Lever Cover - RH **** KPIN0118-R 0
27 . Screw Rivet M60-0580-01 2

* Use Drop-Off from Baggage Compartment Installation
** Also Use Drop-Off from Boot Cowl Assembly  *** Builder Supplied
**+*% Refer to Flap Lever Assembly  ***** May be purchased seperately, call RANS Parts Dept.

9/11/2018
rekkxx Builder Modifies

REV. - ORIG



810¢/11/60

AMA - NOILVTIVLSNI JOTdALNI
dANNo4dLNoO 1S SWEJ

60-1010



RANS S-21 OUTBOUND
INTERIOR INSTALLATION - FWD

0101-10

# DESCRIPTION PART NUMBER QUANTITY
1. Fuel Valve Indicator Plate KPIN0131 1
2. AFT Side Kick Panel - RH KPIN0120-R 1
2. AFT Side Kick Panel - LH KPIN0120-L 1
3. FWD Side Kick Panel - RH KPIN0121-R 1
3. FWD Side Kick Panel - LH KPINO121-L 1
4, Side Kick Panel * KPIN0123 0
5. 1/8" Aluminum Rivet - Avex 1691-0410 10
6. 3/32" Aluminum Rivet 40APR1/8 12
7 . Fuel Valve Guard KPINO130 1
8. Brass Bolt MS35214-20 2
9. 1/8" Small Brass Washer AN960-B4 2
10. #4-40 Nut AN364-440A 2
13. #8 Pan Head Screw 8X1/2 PHS 8
* Builder Supplied
9/11/2018

REV. - ORIG



8L02/11/60

* REFER TO AFT BAGGAGE
COMPARTMENT INSTALLATION

** REFER TO FLOOR — FORWARD
BAGGAGE COMPARTMENT INSTALLATION

STATION 4
CLOSEOUT

SSSTATION 3

RREMSS S-21 OUTBOUND
OPTIONS - CARGO NET INSTALLATION REV. > ORIG

11-1010



RANS S-21 OUTBOUND PAGE 0101-12
OPTIONS - CARGO NET INSTALLATION

# DESCRIPTION PART NUMBER QUANTITY

1. Cargo Net KPINO105 1

2. #10 Washer - Stainless Steel BSHWO0022 4
9/11/2018

REV. - ORIG



810¢/11/60

REFER TO AILERON CABLE
SYSTEM INSTALLATION — FUSELAGE

[(RFIMNIES S-21 OUTBOUND
STATION 3 CLOSEOUT

ﬁ

TTSTATION 3

10-rolo



RANS S-21 OUTBOUND PAGE 010J-02
STATION 3 CLOSEOQUT
# DESCRIPTION PART NUMBER QUANTITY
1. Station 3 Closeout - Side - LH KPINO113-L 1
2. Station 3 Closeout - Side - RH KPINO0113-R 1
3. Station 3 Closeout - Upper KPINO115 1
4 . Screw Rivet M60-0580-01 6
9/11/2018

REV. - ORIG



8L02/11/60

FIREWALL*

* REFER TO BOOT COWL ASSEMBLY
FOR FIREWALL ASSEMBLY.

** REFER TO TRIKE — NOSE GEAR INSTALL

x4k TAILDRAGGER ONLY RREINNISS S-21 OUTBOUND 9~ D084 eic
ROTAX 912ULS 8-

ENGINE MOUNT INSTALLATION 1+

STNCiL6/10-L1L0



RANS S-21 OUTBOUND
ROTAX 912ULS - ENGINE MOUNT INSTALLATION

011-02/912ULS

# DESCRIPTION PART NUMBER QUANTITY
1. 5/16" Bolt AN5-35A 2
2. 5/16" Thick Washer AN960-516 12
3. 5/16" Bolt AN5-34A 2
4., 5/16" Tensile Nut AN365-524A 4
5. Engine Mount KPPW0274 1
6. 3/8" Bolt ANG-33A 4
7. 3/8" Thick Washer AN960-616 8
8. Washer 912DONUT-2 8
9. Rubber Washer 912DONUT-3 8
10. Bushing 912DONUT-4 4
11. 3/8" Tensile Loc Nut AN363-624A 4
12. 10mm Bolt 875-550 4
13. 10mm Loc-Washer 945-753 4
14 . 912 Engine Attachment EG-FEA-912 2
15. Loctite Blue* e 0
16. Engine Mount Spacer KPACO0279 2
17 . Nose Gear Mount - Rotax 912ULS (TRIKE ONLY) KAPWO0075 1
* Builder Supplied
9/11/2018

REV. - ORIG



8L02/11/60

* AMP STANDARD SQUARE FLANGE
24 PIN RECEPTACLE & PLUG
MAY ALSO BE USED

\

N

RFIMNIES S-21 OUTBOUND
ROTAX 912ULS
FIREWALL ITEMS INSTALLATION

MD5135
REV. — ORIG

S1NcL6/10-VLILO



RANS S-21 OUTBOUND

ROTAX 912ULS - FIREWALL ITEMS INSTALLATION

PAGE

011A-02/912ULS

# DESCRIPTION PART NUMBER QUANTITY
1. oilTank* e 0
2. Hose Clamp - 6" 5-5288 2
3. 3/16" Thick Washer AN960-10 3
4. 3/16" Tensile Nut AN365-1032A 3
5. 3/8" x 0.058" x 1/2" Aluminum Bushing ** KAAC0044-3 0
5. Raw Stock - 3/8" x 0.058" Aluminum Tube KAAC0044-3 0
6. Overflow Bottle KSPW0072 1
7. 3/16" Bolt AN3-10A 3
8. 3/16" Thin Washer AN960-10L 3
9. Oil Bottle Mount KPPW0261 1
10. Hose Clamp - 4" 5-5256 1
11. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 4
12 . Spacer Shim - Mount Bracket KPPW0230 2
13. Mount Bracket - Coolant Recovery Bottle KPPWO0231 1
14 . 1/8" Small Brass Washer AN960-B4 4
15. 1" Black Foam Tape KSACO0011 3in
16. .025" Sheet (2" x 2") ** KAAC0042-12 1
17 . 3/16" Stainless Steel Rivet - Cherry Q CCPQ-62 4
18. Rubber Grommet MS35489-17 1
* Supplied with Engine
** Builder must fabricate from raw stock
9/11/2018

REV. - ORIG



8L02/11/60

-
e

..v
e
-

o R
BATTERY BOX ASSEMBLY*

* REFER TO BATTERY BOX ASSEMBLY AND INSTALLATION

RFIMNIES S-21 OUTBOUND
ROTAX 912ULS
ENGINE ELECTRICAL ACCESSORY INSTALLATION

“\

O—
R, & 1

L

S
N 3

STATION 1
WELDED TAB

MD5135
REV. — ORIG

S1NCL6 / €0-VLILO



RANS S-21 OUTBOUND

PAGE

ROTAX 912ULS - ENGINE ELECTRICAL ACCESSORY INSTALLATION

011A-04/912ULS

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Shear Nut AN364-1032A 2
2. 3/16" Large Washer AN970-3 1
3. 3/16" Thin Washer AN960-10L 3
4 . #10 Washer - Stainless Steel BSHWO0022 4
5. 3/8"x.058" x 3/16" Aluminum Bushing * KAAC0044-3 0
6. Regulator / Rectifier*>*> e 0
7. 3/16" Bolt AN3-7A 2
8. Starter Solenoid*> e 0
9. 3/16" Aluminum Rivet - Cherry Q AAPQ-62 2
* Fabricate from Raw Stock
** Supplied with Engine
9/11/2018

REV. - ORIG



8L0z/11/60

47>
REFER TO ENGINE P ~ 3 \@\o
ELECTRICAL FOR 4 ~ 4 >0
BATTERY CONNECTIONS 4 2
R S NG
\. -
-~ AN
AN
7 - N
$
&
¢
O
.
g
H FIREWALL

MD5599
REV. — ORIG

RREINMES 5—<21 OUTBOUND

ROTAX 912ULS
BATTERY BOX ASSEMBLY AND INSTALLATION

sinzLe / So-vLlo



RANS S-21 OUTBOUND

PAGE

ROTAX 912ULS - BATTERY BOX ASSEMBLY AND INSTALLATION

011A-06/912ULS

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-10A 4
2. 3/16" Thin Washer AN960-10L 4
3. 3/16" Shear Nut AN364-1032A 4
4. 3/16" Large Washer AN970-3 4
5. Battery Bar * BAT-BAR-503/582 1
6. Small Cotter Pin MS24665-134 2
7 . Battery ** PS12150-NB 0
8. Battery Box Front Plate BAT-BOX-1 1
9. Battery Box Mount Plate BAT-BOX-2 1
10. Battery Box Support Angle BAT-BOX-3 2
11. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 6
12. 3/8"x.058" x 1/2" Aluminum Bushing *** KAAC0044-3 0
* Builder Modifies
** May be purchased seperately, call RANS Parts Dept. for pricing
*k*k 1
Fabricate from Raw Stock 9/11/2018

REV. - ORIG



8L0z/11/60

%\:;

14%%
AN
Au**
N\
AN**
* OPTIONAL GASCOLATOR INSTALLATION

** FUEL FILTER RECOMMENDED, IF OPTIONAL GASCOLATOR IS NOT INSTALLED W
*** AIR FILTERS REQUIRED IF OPTIONAL ROTAX AIRBOX IS NOT INSTALLED
~\
\f
v

RETURN LINE

—p—— >
L
=
\ f\

/
u)‘\

130 @71
e
AN
A *x
Y 13 C
~ > TN > 15%*
N — © ~,
IR \\
2 13%% -
- é N {

%

RREIMES S—<21 OUTBOUND

ROTAX 912ULS
FUEL SYSTEM INSTALLATION

FIREWALL

FORWARD

MD4187
REV. — ORIG

sinzie / Lo—91L10



RANS S-21 OUTBOUND
ROTAX 912ULS - FUEL SYSTEM - FIREWALL FORWARD

WITH OPTIONAL GASCOLATOR

011B-02 /912ULS

# DESCRIPTION PART NUMBER QUANTITY
1. Black Fuel Line - 1/4" KSFS0002 3 ft
2. Hose Clamp - 5/8" 5-6202 2
3. 45 degree 1/4" Hose Fitting KSFS0023 1
4, Plastic Tie-7.5" N-TIES 4
5. Fuel Line Assembly - Firewall to Gascolator * KPFS0102 1
6. 90 Degree Fitting * ANB822-6D 2
7. 1/8" Pipe Plug * PIPE-PLUG 1/8 1
8. Gascolator * KSPWO0067 1
9. Gascolator Bracket * KSPW0066 1
10. 1/8" Stainless Steel Rivet - Cherry Q * CCPQ-41 6
11. Reducer - External Thread - Flared Tube *** AN919-6D 2
12. 1/4" Hose Fitting *** 30682-4-4 1
13. Hose Clamp - 5/8" *** 5-6202 4
14 . Black Fuel Line - 1/4" *** KSFS0002 0.5 ft
15. Fuel Filter ** #%% Akxx e 0
16. 3/8" Hose Fitting *** 30682-6-6 1
17 . Hose Clamp - 7/8" *** 5-6203 2
18. Black Fuel Line - 3/8" *** 27004 2 ft
19. 90 degree 3/8" Hose Fitting *** 33982-6-6 1
20. Thread Sealant **** 0
21. Air Filter x#** x&kkxx EG-AF-912 0
22. 63mm Clamp ***** e 0
23. 1/8" Stainless Steel Rivet - Cherry Q * CCPQ-42 4
24 . 1/8" Small Brass Washer * AN960-B4 4
25. Gascolator Mount * KPPWO0277 1

* Optional Gascolator

*rxek Supplied with Air Filter

*rreeex Available from RANS Parts Dept.

** Contact ROTAX for recommended fuel filter
*** Fuel Filter recommended if Optional Gascolator is not installed.
***% Builder Supplied

9/11/2018
REV. - ORIG



8L0z/11/60

=g ) &/ N <
=S of N X e 7
= B s Y-
= E S/ Ve
o ~— /Sx// 1 QEQ//
m oY ,@/ o / )] 4
xS o
7k )\
=i |
@ >
| — Q) \ \1/\\ E
V) — % & \
\ o )_>‘ ¢
g g O @/hl ;\ N\ \\
— W
D:> C:) ) /
QS /
= = ;
) /

98LvaN

Ol40 — 'AJd

sinzile / ¢0—9110



RANS S-21 OUTBOUND
ROTAX 912ULS - FUEL SYSTEM - FUSELAGE

PAGE

011B-04/912ULS

# DESCRIPTION PART NUMBER QUANTITY
1. Union - Flared Tube - Bulkhead AN832-6D 1
2. 9/16" Thick Washer AN960-916 2
3. Loctite Blue* e 0
4 . Nut - Flared Tube Bulkhead AN924-6D 1
5. 3/8" Hose Fitting 30682-6-6 3
6. Hose Clamp - 7/8" 5-6203 6
7 . Black Fuel Line - 3/8" 27004 5 ft
8. Nipple - Flared Tube & Pipe Thread AN816-6D 2
9. Thread Sealant* e 0
10. Fuel Valve KSFS0018 1
11. 45 Degree Fitting 33782-6-6 1
12. 90 degree 1/4" Hose Fitting 33982-4-4 1
13. 90 degree 3/8" Hose Fitting 33982-6-6 2
14 . Fuel Valve Silicone Pad ** KPFS0106 1
15. Check Valve KSFS0036 1
16. 1/4" Hose Fitting 30682-6-4B 2
17. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 4
18. Fuel Valve Mount Bracket KPFS0037 2
19. Union - Flared Tube - Bulkhead AN832-4D 1
20. 7/16" Thick Washer AN960-716 2
21. Nut - Flared Tube Bulkhead AN924-4D 1
22 . 1/4" Hose Fitting 30682-4-4 1
23. Plastic Tie - 7.5" N-TIES 8
24 . Black Fuel Line - 1/4" KSFS0002 6 ft
25. Hose Clamp - 5/8" 5-6202 4

* Builder Supplied
** Builder Modifies

9/11/2018
REV. - ORIG



8L0z/11/60

4%

OPTIONAL
LOW FUEL
WARNING KIT

FUSELAGE
STATION=3

* MUST MODIFY

TAILDRAGGER

++ NOTCH FUSELAGE BOTTOM SKIN STRINGER / SUMP
TO CLEAR HEADER TANK SUPPORT ANGLE FUSELAGE
STATION—2A
#++ LOW FUEL WARNING KIT IS OPTIONAL
RIFIMISS S—21 OUTBOUND
ROTAX 912ULS MD4186

REV. — ORIG

FUEL SYSTEM — HEADER TANK

sinzle / Sso—9g1L10



RANS S-21 OUTBOUND

ROTAX 912ULS - FUEL SYSTEM - HEADER TANK

PAGE

011B-06 / 912ULS

# DESCRIPTION PART NUMBER QUANTITY
1. 8" Hose Clamp KSHWO0091 1
2. Rubber Edging 8510K11 3 ft
3. 10" Hose Clamp KSHWO0047 1
4 . 2.75 Gal. Header Tank Mount Channel * KPFS0108 1
5. Thread Sealant** e 0
6. Loctite Blue*>> e 0
7 . Tank Withdrawal Fitting KPFS0017 3
8. Straight Fitting - Flare 1/4" Tube to 1/8" NPT AN816-4D 1
9. Nut - Flared Tube Bulkhead AN924-5D 3
10. 1/2" Thick Washer AN960-816 3
11. Rubber Washer KSFS0010 3
12 . Straight Fitting AN816-6-2D 2
13. O-Ring KSFS0009 3
14 . Safety wire** e 0
15. Fuel Cap KSFS0007 1
16 . 3/4" Bulkhead Fitting KSFS0037 2
17 . O-Ring - 3/4" Bulkhead KSFS0039 2
18. Rubber Washer KSFS0016 2
19. 3/4" Thick Washer AN960-1216 2
20. Nut - 3/4" Bulkhead - Reverse Thread KSFS0038 2
21 . Nipple - Flared Tube & Pipe Thread AN816-6D 1
22 . Close Nipple KSFS0021 1
23 . Reducer KSFS0022 1
24 . Flush Valve KSFS0011 1
25. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 5
26 . 2.75 Gal. Header Tank Mount KPFS0107 1
27 . Header Tank - 2.75 Gal. KPFS0104 1
28 . Adhesive - Superglue*>* e 0
29 . Header Tank Support Angle KPFUQ758 1
30. Red LED Indicator Light, 12V *** KSES0071 1
31. Low Fuel Warning Switch *** KSES0072 1
32. 5/8" Thick Washer (AN960-1016) *** TW-5/8-W 1
33. 5/8" Rubber Washer *** KSFS0040 2
34. bOwW 730 sealant™ e 0
* Builder Modifies
** Builder Supplied
KAFS0003 - Low Fuel Warning Kit is Optional 9/11/2018

REV. - ORIG



8L0z/11/60

 EXISTING FUEL LINE \sz

sinzie / L0—-4L10

FUSELAGE TUBE
UNDER LEFT SEAT

S AP\ MD4186
oo RREMSS S—-21 OUTBOUND M1 omi
NS ROTAX 912ULS

FUEL SYSTEM — OPTIONAL ELECTRIC FUEL PUMP



RANS S-21 OUTBOUND PAGE  011B-08/912ULS
ROTAX 912ULS - FUEL SYSTEM - OPTIONAL ELECTRIC FUEL PUMP

# DESCRIPTION PART NUMBER QUANTITY
1. Fuel Pump - Electric KSPWO0077 1
2. 3/16" Bolt AN3-3A 2
3. #10 Washer - Stainless Steel BSHWO0022 2
4 . 45 Degree Fitting 33782-6-6 1
5. 3/16" Nut Plate K-1000-3 2
6. 3/32" Aluminum Rivet 40APR1/8 4
7 . Black Fuel Line - 3/8" * 27004 0
8. Hose Clamp - 7/8" 5-6203 2
9. 3/8" Hose Fitting 30682-6-6 1

10. Straight Fitting AN816-6-2D 2

11. Thread Sealant*»* e 0

* Existing fuel line
** Builder Supplied

9/11/2018
REV. - ORIG



810¢/11/60

TO WATER PUMP

TO CLEAR ENGINE MOUNT, ROUTE "S” SHAPED
RADIATOR HOSE FROM AFT CYLINDER HEAD
COOLANT FITTING TO LOWER WATER PUMP
FITTING.

TRIM TO FIT.

REFERENCE ENGINE MOUNT

OVERFLOW BOTTLE
(REFERENCED FROM FIREWALL ITEMS)

REFERENCED FROM LUBRICATION SYSTEM
ASSEMBLY AND INSTALLATION.

Vi

MD5205
REV. — ORIG

RARINIES S-21 OUTBOUND
ROTAX 912ULS
COOLING SYSTEM INSTALLATION

S1NCL6/10-0L10



RANS S-21 OUTBOUND

ROTAX 912ULS - COOLING SYSTEM INSTALLATION

PAGE

011C-02/912ULS

# DESCRIPTION PART NUMBER QUANTITY
1. 5/16" Overflow Hose EGCS-OFH 3 ft
2. Safety Wire* e 0
3. Hose Clamp -1 1/2" 5-5216 6
4, Radiator Hose - 1" RADIATOR HOSE 3 ft
5. Hose Spring EGCS-HS 3
6. Nylon Tie N-TIES 4
7 . Radiator KSPWO0071 1
8. 1/4" Thick Washer AN960-416 4
9. 1/4" Thin Washer AN960-416L 2
10. Loctite Blue* e 0
11. 6MM Bolt M6X16 BOLT 2
12. 6MM Bolt M6X12 BOLT 2
13. 6mm Hex Nut 6MM HEX NUT 2
14 . Radiator Mount KPPWO0278 2
15. Pre-formed Radiator "U" Shaped Hose ** KSPWO0075 1
16. 5/8" Cushion Clamp MS21919-DG10 2
17 . Cooling Tube Union KPPW0189 1
18. Pre-formed Radiator "S" Hose ** KSPW0025 2
* Builder Supplied
** Builder Modifies
9/11/2018

REV. - ORIG



SNOILLJO

STNcle XV.IOd

NOILLVTIVLSNI ddLVAH NIIVD
ANNOdLNO Tc—S SWEEY

LNVIAVH

HTALS

v 'A3d
6L¢AN

8L02/11/60

N
N ow O / T

\

\

/

®—-0-———¢ AG-am) A /

VA /2N /N %

/u) \

T
Bt
et
I{,{{Ill'

0
(T
QA
Ot
et intin
i
ottty
ey, N

2
A

/
73NVd INJANYLSNI

"JONVYVITO vd3ad

43dany 04 ¥3IHIIOOL S3SOH

OL 3SOH 3NO 11709 ‘310N
TIVM 344

HLOg 3JIL dIZ ANV TIvMINId

TO COOLANT
PUMP INLET

F* 1
(&)
) \
/*ﬁ;
S

S
_/ %
e

— S14Vd Ol ¥3434 =x

NOILVTIVLSNI W3LSAS ONIT000

\
\ // 7*
A4

TO RADIATOR

ST1NcCL6/€0-0L10



RANS S-21 OUTBOUND
ROTAX 912ULS - OPTIONS - CABIN HEATER INSTALLATION

RADIANT STYLE

PAGE

011C-04/912ULS

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-4A 3
2. 3/16" Shear Nut AN364-1032A 3
3. 3/16" Thin Washer AN960-10L 6
4 . 1/2" Cushion Clamp MS21919-DGS8 2
5. Hose Clamp - 1" 5-5210 6
6. 5/8" Heater Hose HEATER HOSE 5/8 6 ft
7 . Control Cable 4-336 1
8. Serrated Grommet Strip KSAC0023 8 in
9. Hose Cover H-HC 2
10. Plastic Tie - 7.5" N-TIES 5
11. Control Valve 277813 1
12. 1" Cushion Clamp MS21919-DG16 1
13. 1" To 5/8" Tee H-TEE 2
14. Hose Clamp - 1 1/2" 5-5216 4
15. Heater Core 21608 1
16. Fan 032207 1
17 . Fan Mounting Plate H-HFMP 2
18. 3/16" Truss Head Screw AN526-C1032-R12 4
19. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 4
20. 5/8" Nipple 80146 2
21. Cooling Tube - Union KPPW0189 1
22 . 1" Radiator Hose RADIATOR HOSE 0.5 ft
23. #6 Pan Head Screw 6RX1/2 PHS 1
24 . #10 Washer - Stainless Steel BSHWO0022 1
25. #8 Small Brass Washer AN960-B8 1
26 . Oil Cooler Adaptor KSPW0112 2

9/11/2018
REV. A



810¢/11/60

OIL PICKUP (OUT)

/

\u
1 ~ \
OIL RETURN (IN)
/ H.,,:,,

FROM OIL TANK 3

OIL BOTTLE
TO OIL RETURN (REFER TO FIREWALL ITEMS INSTALL)
ON BOTTOM OF

ENGINE

20 3
ATTACH AROUND LOWER
ENGINE MOUNT TUBES

TO OIL PUMP BELOW
GEAR BOX

* MOUNT BRACKET BOLTS TO AFT >
OF COOLANT RADIATOR m/

IMPORTANT:
USE A WRENCH ON THE OIL

COOLER WHEN TIGHTENING OIL LINES
TO PREVENT CRACKING OIL COOLER.

RAAINMNIES S-21 OUTBOUND
ROTAX 912ULS MD5204

LUBRICATION ASSEMBLY AND INSTALLATION REV. = ORE

S1Nnci6/10-dtLlio



RANS S-21 OUTBOUND

ROTAX 912ULS - LUBRICATION SYSTEM INSTALLATION

PAGE

011D-02 / 912ULS

20. 3/8"x.035" Aluminum Tube ***
21. 3/16" Shear Nut - Steel

22 . Medium Temperature Tubing
23. 3/16" Shear Nut

24 . Safety Wire *

25. 5/8" Cushion Clamp

26. 3/16" Bolt

27 . 90-Degree Fitting, Swivel

KAACO0044-14
AN364-1032C
KSPWO0069

AN364-1032A

MS21919-DG10

AN3-5A
KSPWO0106

# DESCRIPTION PART NUMBER QUANTITY
1. Oil Line - Nomex - 1/2" KSPW0100 9 ft
2. Straight Fitting KSPW0101 2
3. 90-Degree Fitting KSPW0102 3
4, Qil Cooler KSPW0085 1
5. 3/16" Bolt AN3-11A 2
6. 3/16" Thin Washer AN960-10L 12
7. Loctite Blue* e 0
8. 1/8" Stainless Steel Rivet - Flush CCC-42 7
9. Qil Cooler Mount Bracket KPPWO0271 1
10. Mount Bracket - Radiator KPACO0174 2
11. Threaded Bushing - Oil Cooler KPPWO0280 4
12. .093 Silicone Sheet ** KPPWO0254 2
13. 3/16" Bolt AN3-4A 6
14 . 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 7
15. 3/16" Thick Washer AN960-10 4
16. 3/8" x 0.058" x 3/4" Aluminum Bushing *** KAAC0044-3 0
17 . Oil Cooler Mount - Upper KPPWO0272 1
18. Oil Cooler Mount - Lower KPPWO0276 1
19. 3/8" Plain Clamp AN742-D6 2
1
2
2
2
0
2
4
1
1

28. Oil Cooler Adaptor

* Builder Supplied
** Builder Modifies
*** Builder must fabricate from raw stock

KSPWO0112

9/11/2018
REV. - ORIG



8L02/11/60

ATINASSY YA TIINN
o140 — ‘A3 S’IDZI6 XVlOH
oesan ANNO9LNO 17-S S

¢l

% <
‘ ' INIONT HLIM d3dN1ONIx
8/ '/

AP

e

v
‘f(@ *

TIVM3AIS

STNCL6/10-31L10



RANS S-21 OUTBOUND
ROTAX 912ULS - MUFFLER ASSEMBLY

PAGE

011E-02/912ULS

# DESCRIPTION PART NUMBER QUANTITY
1. S-19/S-20/ S-21 Muffler - Rotax 912ULS KPEX0071 1
2. 1/8" Stainless Steel Rivet - Cherry Q AAPQ-43 4
3. 1/4" Thin Washer AN960-416L 1
4 . Exhaust Mount Bracket KPEX0076 1
5. Tail Pipe Support - Angle KPEX0075 1
6. 1/4" Bolt AN4-5A 1
7 . Muffler Canister Coupler KPEX0072 2
8. Muffler Spring KSEX0002 12
9. Aft Top Pipe - RH KPEX0069 1
10. Aft Top Pipe - LH KPEX0070 1
11. Forward Manifold #2 Pipe KPEX0068 2
12. Forward Manifold #1 Pipe - RH KPEX0022 1
13. Forward Manifold #1 Pipe - LH KPEX0020 1
14. Hose Clamp - 2 1/4" 5-5228 1
15. Tail Pipe Extension KPEX0067 1
16. 1/4" Thick Washer AN960-416 8
17 . Formed Washer KPACO0053 6
18. 6mm Hex Nut 6MM HEX NUT 3
19. Safety Wire* s 0
20. 912 Muffler Raw Stock Kit KAACO0017 1
21. Rubber Hose - 3/4" 0.d. x 1 3/8" ** KAAC0017-1 0
22 . Rubber Hose - 1 1/4" 0.d. x 1 3/8" ** KAAC0017-2 0
23. 6MM Bolt M6X20 BOLT 6
24 . 1/8" Aluminum Washer EG-AW 3
25. 1/4" Bolt AN4-16A 2
26 . Muffler Attach Channel KPEX0027 2
27 . 1/4" Plain Bolt KSHWO0016 3
28. 1/4" Shear Nut - Steel AN364-428C 6
29. 1/4" Large Washer AN970-4 2
30. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 1

* Builder Supplied
** Fabricate from Raw Stock

9/11/2018
REV. - ORIG



8102/11/60

FINAL INSTALL:
ROTATE ASSEMBLY SO
HEATER FLANGE IS UPWARD

S
LOCTITE A /@ (‘\\
\\0 /’_ 1 r

4 gtg

4

~ FIREWALL

@/_.OO._._._.m

MD5596
REV. — ORIG

RFEINIES S-21 OUTBOUND

ROTAX 912ULS
OPTIONS - CABIN HEATER INSTALLATION

MUFFLER STYLE

SINcle6 /€0-3L1L0



RANS S-21 OUTBOUND

ROTAX 912ULS - OPTIONS - CABIN HEATER INSTALLATION

MUFFLER STYLE

PAGE

011E-04 /912ULS

# DESCRIPTION PART NUMBER QUANTITY
1. Control Cable 4-336 1
2. Adjustable Cable Ferrule 12553 1
3. 1/4" Plastic Washer PW-4 2
4. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 12
5. 1/8" Aluminum Rivet - Cherry Q * AAPQ-42 0
6. 1-1/2" Cushioned Clamp MS21919-DG24 2
7. Inlet Tube H-OT 1
8. Air Diverter Assembly KASY0006 1
9. Air Diverter - Slide * KASY0006-1 0
10. Air Diverter - Body * KASY0006-2 0
11. Set Screw KSHWO0043 2
12. 6mm Hex Nut 6MM HEX NUT 1
13. Reverse Cable Stop BPHWO0006 1
14. Hose Clamp - 1 3/4" 5-5220 3
15. 1 1/2" Heater Duct / Creet Hose CREET HOSE 5 ft
16. Cabin Heat Shield KPFU0653 1
17 . Heater Flange Assembly KPSY0030 2
18. Cabile Friction Block T-STOP 1
19. Socket Head Cap Screw T-SC 1
20. Nylon Tie - 15" LONG-N-TIE 4
21. 6MM Bolt M6X16 BOLT 1
22 . 1/4" Thin Washer AN960-416L 2
23. 3/8"x 0.058" x 1/2" Aluminum Bushing ** KAAC0044-3 0
24. 6MM Bolt M6X30 BOLT 1

* Component of KASY0006
** Fabricate from Raw Stock

9/11/2018
REV. - ORIG



81L02/11/60

ATANASSY A TLLOYHL
S1Ncle XV.LOd
ANNOd.LNO Te—S SIS

OO — "A3Y
LB6GSAN

P

('\\ TIVMINI
I ) \\

" N

o

™~

~
~

™~

~

\\ TANVA—8NS INIWNHLSNI \
\ .:

\X\\\\\ SNOILONYLSNI S, ¥FYNLOVANNYA
\ M3d SHO13IYNGHVD OL LOINNOD
¢

SIN¢L6/ 1L0-411L0



RANS S-21 OUTBOUND
ROTAX 912ULS - THROTTLE CONTROL ASSEMBLY

# DESCRIPTION

PAGE

011F-02 /912ULS

PART NUMBER QUANTITY
1. Throttle Cable Assembly - Dual KSCS0025 1
2. 3/16" Rubber Grommet KSAC0002 2
3. Plastic Tie - 7.5" N-TIES 8
4 . Blue Fuel Line - 1/4" * FS-FL 12 in
* Builder Modifies
9/11/2018

REV. - ORIG



8L0z/11/60

Vi

CONNECT TO CARBURETORS PER
MANUFACTURER’S INSTRUCTIONS

FIREWALL

/ INSTRUMENT mcm%ﬁ

RREIMSS S—21 OUTBOUND
ROTAX 912ULS = o
CHOKE CONTROL ASSEMBLY

s1nzLle / L0—9110



RANS S-21 OUTBOUND PAGE  011G-02/912ULS
ROTAX 912ULS - CHOKE CONTROL ASSEMBLY

# DESCRIPTION PART NUMBER QUANTITY
1. Choke Cable Assembly - Dual KSCS0026 1
2. 3/16" Rubber Grommet KSAC0002 2
3. Cable Housing Endcap ENDCAP-12000 2
4 . Safety Wire* e 0
5. Barrel Stop*»> e 0
6. SetScrew*> e 0

* Builder Supplied
** Supplied with Choke Cable Assembly

9/11/2018
REV. - ORIG



8L02/L1/60

ATdNASSY LVHH ddVD — SNOILdO
S1cle XV.LOd
INNOdILNO Tec—S SUUlsk

OO0 — "AJd
Y9 CGAN

o
Nacals i

B

o] |

avaH d3ANITAD

1437 JdvMAO4

4

SINCL6 / LO-HLLO



RANS 8_21 OUTBOUND PAGE 011H-02 /912ULS
ROTAX 912ULS - OPTIONS - CARB HEAT ASSEMBLY
RANS Part Assembly # KAPWO0O055 (with Airbox), KAPWO0O056 (without Airbox)

# DESCRIPTION PART NUMBER QUANTITY
1. Rotax Airbox Assembly - OPTIONAL * KSPWO0115 1
2. Airbox Support Bracket KPPW0264 1
3. Air Filter SN-2540 1
4 . Heat Exchanger KPPW0263 1
5. 3/16" Bolt - Drilled Head AN3H-4A 3
6. 1/4" Thick Washer AN960-416 3
7. Safety Wire*»> e 0
8. Hose Clamp - 2 3/4" 5-5236 4
9. 2-1/2" Cushioned Clamp MS21919-DG40 1
10. 2-1/2" Duct Hose KSPWO0087 5 ft
11. Intake Splice Tube KPPWO0281 1
12. 6MM Bolt M6x20 BOLT 1
13. Control Cable 4-336 1

* May be purchased seperately, call RANS Parts Dept. for pricing
** Builder Supplied

9/11/2018
REV. - ORIG



DILLVINHHOS H'IdINVS - 8L02/11/60

TVORILOATE ANIONA
omo — STNTI6 XV.LOYU
£25an ANNOFLNO 1Z-S €SI

JINSS3Idd 110 OL

3diN9 v SV d4sn

39 AINO QI1NOHS

£
8" SSNg ¥3LSWA Ol

AVHOVIOQ SIHL
g3sn ¥3AN3IS / 39Nv¥9 NO ONIONIL3A
ASVA TIM ONIYIM 3¥NSSIHd 110 3909
FUNLYYIGNIL 110 OL ¥40/ G'\%jﬁgﬁz ll%?ﬁsgg
8/ "YIANIS FUNSSINd
70 Q3INDdNS HLIM HHOM
10N TIIM S3ONVYD DO TYNY
¥3HLO ONY OGA :3LON
/
SYOLOINNOD \
4 NoLlog 2 A INIONI HLIM SINOD
Noulos NO Y30N3S FHNSSI¥d 110
404
- SNOILOINNOO J
4
4 N HOLIMS
_l NOILINOI HLIM
Q3Nddns
| Jaola | o¢
- /_( 4
INIONI |y
HLIM_INOD 3 | J¥3LVIS b
SYOLO3INNOD B
1HO Ol 0L6
7 300l TV T
8 HOVL 3HL NOY4
IAIFIS HOVIE
JIONIS VNI
cl 39V SIYIM HOVL
WY 0L~ \ HLOg
A 3NIONT NOY4
INIONT HLIM
INOO SHOLOINNOD % omid|| ||, S3¢M MOTIA
= 3|l 3 -
= 5 = D/ﬂ
m zZ m
g2 &
| i 32
C,)—-+ m m
AN all|E 4
N, dnnd 13nd - ([T 3 o
2 IVNOILdO — g = oL \ Q/ i p—
8 g 5 g N\ /
SN2 5| [ssna waisww | /191 8l
h 2B 2 T
9 G
U g / P X
L G 14
N ENEN= M = *hx
8 ~ KoKk —
INNOW 3NION3 NO | (f/ ¥ /1
gvL OL ANNOYO sxx \
SSNg ANNOYO
37IS ¥3rvIdg ¥O4 [5sn8_somoinv| oL

VANV NOILYTIVLSNI
XV10d OLl d3434 xx

d3a7ng Ad
J3NINY3L3d 39 OL JOVHIdAV x

d3NddNs ¥3d1Ng, Jdv SW3ILI 3ISTHL "14vHOdIV

dNOA 3FZINOLSNDO OL d3sn 38 AV HOIHM
SHOLOINNOD ANV SdIMVIHEG LINDdID
‘SIHOLIMS 40 NOILOFT3S IAIM IHL OL 3nd

s1nzie / Lo—IL10



RANS S-21 OUTBOUND
ROTAX 912ULS - ENGINE ELECTRICAL

SAMPLE SCHEMATIC

PAGE 0111-02 / 912ULS

# DESCRIPTION PART NUMBER QUANTITY
1. Solenoid* e 0
2. Regulator / Rectifier* e 0
3. Battery*> e 0
4, Switch*>* e 0
5. Battery / Ground Cable KAES0004 1
6. 5 Amp Breaker** e 0
7. 12 Gauge Wire**>* e 0
8. 14 Gauge Wire **>* e 0
9. 1/4" Bolt AN4-10A 1
10. 1/4" Shear Nut - Steel AN364-428C 1
11. 1/4" Loc Washer AN935-416L 2
12. 6mm Hex Nut 6MM HEX NUT 1
13. Electrical Buss Bar *** *x** AMW 636 0
14 . Capacitor - 22,000 microFarad / 25v **>* et 0
15. 2 Plex 20 Gauge Wire **>* e 0
16. 3/16" Shear Nut - Steel AN364-1032C 2
17 . 3/16" Bolt AN3-3A 2
18. Battery / Solenoid Cable KAES0019 1
19. Starter / Ground Cable KAES0008 1
20. Solenoid / Starter Cable KAES0007 1

* Supplied with Engine

** Referenced from Battery Box Assembly and Installation

*** Builder Supplied

**** May be purchased seperately, call RANS Parts Dept. for pricing

9/11/2018
REV. - ORIG



DLLVINAHOS A'IdINVS -
TVOTdLOA TA/SINANAELSNI DO TVNYV

ST1NCI6 XV.LOY

810z/11/60

o0 — A3 ANNO049dLNO IZ-S SLULER

LEZSanN

3ainod v sv d3isn 34
AINO J1NOHS AVHOVIA SIHL

Y3IAN3S FHNLYEI4NIL LNVIO0O OL

4OLO3INNOD Wdd OL

Y3AN3IS JHUNSSIYd 710 OL
43IAN3IS FHNLVEI4NIL 110 OL
JFINAOW NOILINOI OL

JFINAOW LdVLIS—140S OL
QIONFT0S d3LyVIS OL

SSNE_3LSVW
N

¢

170A ¢1L Ol

ANIONI NO ¥3AN3S
ANV aNNo¥9 oL 3ANION3 NO

1034/934 NO

B rdl3

dN3L MY (W13a oL ¥343y) €
3QISLNO NdY

HOLVIIANI
@33ds dv

IYNING3L 1, OL

*xC

43AN3S OL

3NIONT 16
404 ONILLI3S
HOLIMS dId

V130 HOVL OQA

SNVY

WOY¥4 F1aVIIVAY (SONIMHVA
JONVY /M) HOLVOIONI QIIJSHIV
LZ—S SNV TYNOILO **

43d7INg A4
J3NINY3L3a 39 OL 3IOVI3IdAV «

o
+Q

Y31IN ¥NOH

«d3NddNS ¥307INg,, 34V SW3LlI 3S3HL "L4VYDdIV

1| ||————{5sne_annoso]

4NOA JZINOLSNO OL a@3sn 38 AVA HOIHM
SYOLOINNOD ANV SY¥3IMVIYE LINOYID ‘SIHOLIMS

‘S39NV9 40 NOILOFT3S 3AIM IHL OL 3Nnd

s1NzLe / €0—IL10



RANS S-21 OUTBOUND PAGE  0111-04/912ULS
ROTAX 912ULS - ANALOG INSTRUMENTS / ELECTRICAL

SAMPLE SCHEMATIC
# DESCRIPTION PART NUMBER QUANTITY
1. Switch - Ignition KSES0027 1
2. Optional RANS S-21 Airspeed Indicator - 3-1/8" * ** KSAV0031 0
3. 14 Gauge Wire* e 0
4. Breaker* e 0
5. Optional Hour Meter Relay Assembly ** *** KAES0016 0
6. 3/16" Aluminum Rivet - Cherry Q ** *** AAPQ-62 0
* Builder supplied
** May be purchased seperately, call RANS Parts Dept. for pricing
*** Required if installing Analog Instruments - Not required with most Digital Systems 9/11/2018

REV. - ORIG



8102/11/60

NOILVTIVLSNI LSOd ONIODIVHDI HLOWAY - SNOILLJdO
STNCI6 XVLOY
AaNNOo4dLNo 1¢-S SULskd

OO — A3

LOGSAN
Ad3LLvd NO
IVNINGEL FAILISOd OL

TIVM3dI4 40 4 &IEIN\O"I\ /

g

S1NCL6 /S0-1L1L0



RANS S-21 OUTBOUND

PAGE

ROTAX 912ULS - OPTIONS - REMOTE CHARGING POST INSTALLATION

0111-06 / 912ULS

KPES0029
# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Shear Nut - Steel AN364-1032C 2
2. 3/16" Thin Washer AN960-10L 2
3. 1/4" Plain Bolt 1/4 X 1 BOLT 1
4 . Isolator Block KPES0026 1
5. 3/16" Bolt AN3-7A 2
6. 1/4" Thick Washer AN960-416 1
7. 1/4" Lock Washer AN935-416L 1
8. 1/4" Plain Nut AN345-416 1
9. Remote Battery Charger Cable KAES0017 1
10. Terminal Boot MS25171-3S 1
11. Silicone Seal* e 0
* Builder supplied
9/11/2018

REV. - ORIG



8102/11/60

NOTE:

17 PROP EXTENSION REQUIRED.
REFER TO PROPELLER INSTALLATION

RFIMNIES S-21 OUTBOUND
ROTAX 912ULS

11.3" SPINNER ASSEMBLY

MD5146
REV. — ORIG

S1NcL6/10-riio



RANS S-21 OUTBOUND PAGE  011J-02/912ULS
ROTAX 912ULS - 11.3" SPINNER ASSEMBLY

# DESCRIPTION PART NUMBER QUANTITY
1. Spinner Dome - 11.3" - 912ULS KSPWO0095 1
2. Pan Head Phillips Bolt (5/8" long) KSHWO0071 12
3. Spinner Backing Plate - 11.3" - 912ULS KPPWO0296 1
4. 3/16" Nut Plate K-1000-3 12
5. 3/32" Aluminum Rivet 40APR1/4 24
6. 3/16" Thin Washer AN960-10L 12
7. Spinner Cut-out Template* 0

* Refer to Figures Manual for Spinner Cut-out Template

9/11/2018
REV. - ORIG



8L02/11/60

* IMPORTANT:
INSTALLATION OF COWLING
REQUIRES BOOT COWL,
ENGINE, PROP EXTENSION AND
SPINNER BACKING PLATE
TO BE INSTALLED.

RALINMNIES S-21 OUTBOUND P
ROTAX 912ULS REV. — ORIG
COWLING ASSEMBLY AND INSTALLATION

STNCL6/ LOMLLO



RANS S-21 OUTBOUND

ROTAX 912ULS - COWLING ASSEMBLY AND INSTALLATION

PAGE

011K-02 /912ULS

# DESCRIPTION PART NUMBER QUANTITY
1. 3/32" Aluminum Rivet 40APR1/4 82
2. 1/4 Turn Receptacle #302 37
3. 1/4 Turn Stud * #180 37
3. 1/4 Turn Stud * #240 4
3. 1/4 Turn Stud * #200 4
4 . Rubber Washer #201 37
5. Wear Washer Nylon #103 37
6. Snap Ring #101 37
7 . Cowling - Upper - Optional - Carbon Fiber - 912 ** KPCWO0040-C 1
7 . Cowling - Upper - Fiberglass - 912 KPCWO0040-F 1
8. Cowling - Lower - Optional - Carbon Fiber - 912 ** KPCWO0041-C 1
8. Cowling - Lower - Fiberglass - 912 KPCWO0041-F 1
9. 8-32 Nut Plate MS21047-08 4
10. #8 Truss Head Screw AN515-8R7 4
* Use as needed for secure attachment
** Optional
9/11/2018

REV. - ORIG



8L02/11/60

NOILLVTTVLSNI ¥00d MDdHD TIO
OO~ A3 STNTI6 XV.LOY
ANNO9L1NO 17-S ST

STNCL6/€0-MLLO



RANS S-21 OUTBOUND PAGE  O011K-04/912ULS
ROTAX 912ULS - OIL CHECK DOOR INSTALLATION

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Avex 1691-0410 18
2. 3/32" Aluminum Rivet 40APR1/4 4
3. Reinforcement Ring - Maintenance Hatch KPCWO0015 1
4. 1/4 Turn Receptacle #302 2
5. Oil Door Hinge KSHWO0053 2
6. 1/4 Turn Stud #180 2
7 . Rubber Washer #201 2
8. Wear Washer Nylon #103 2
9. Snap Ring #101 2
10. Maintenance Hatch KPCWO0036 1

9/11/2018

REV. - ORIG



SNOILJO

STNcle XVIOd
ANNOdILNO Tg—Ss SUULskR

NOILVTIVLSNI dHATTHdOdd dNIM "THIHM

9LZvan

OO — AR

S1v13d 04

A1GNISSY d3INNIAS Ol d343d

8L0z/11/60

SINZL6 / Lo=1110



RANS S-21 OUTBOUND PAGE  011L-02/912ULS
ROTAX 912ULS - OPTIONS - WHIRL WIND PROPELLER INSTALLATION

# DESCRIPTION PART NUMBER QUANTITY.
1. 3-Blade - Propeller - 75" STOL - 912ULS (TAILDRAGGER ONLY) PROP WHIRLWIND / 3B 75" 1
1. 2-Blade - Propeller - 70" - 912ULS (TRIKE ONLY) * PROP WHIRLWIND / 2B 70" 1
2. Spinner Backing Plate*>> 0
3. Flange Bushing - 912 KPPW0038 6
4. 1" Prop Extension Assembly KAPW0034 1

* Mounting Hardware included with Prop
** Referenced from Spinner Assembly

9/11/2018
REV. - ORIG



	aa-S-21 PARTS
	parts 000-01
	parts 000-02
	PPR - S-21

	parts 002-01
	parts 002-02
	PPR - S-21

	parts 003-01
	parts 003-02
	PPR - S-21

	parts 003-03
	parts 003-04
	PPR - S-21

	parts 004-01
	parts 004-02
	PPR - S-21

	parts 004-03
	parts 004-04
	PPR - S-21

	parts 004-05
	parts 004-06
	PPR - S-21

	parts 005-01
	parts 005-02
	PPR - S-21

	parts 005-03
	parts 005-04
	PPR - S-21

	parts 005-05
	parts 005-06
	PPR - S-21

	parts 005-07
	parts 005-08
	PPR - S-21

	parts 006-01
	parts 006-02
	PPR - S-21

	parts 006A-01
	parts 006A-02
	PPR - S-21

	parts 006B-01
	parts 006B-02
	PPR - S-21

	parts 006B-03
	parts 006B-04
	PPR - S-21

	parts 006C-01
	parts 006C-02
	PPR - S-21

	parts 006C-03
	parts 006C-04
	PPR - S-21

	parts 006C-05
	parts 006C-06
	PPR - S-21

	parts 006D-01
	parts 006D-02
	PPR - S-21

	parts 006E-01
	parts 006E-02
	PPR - S-21

	parts 006F-01
	parts 006F-02
	PPR - S-21

	parts 006G-01
	parts 006G-02
	PPR - S-21

	parts 006G-03
	parts 006G-04
	PPR - S-21

	parts 006H-01
	parts 006H-02
	PPR - S-21

	parts 006H-03
	parts 006H-04
	PPR - S-21

	parts 006I-01
	parts 006I-02
	PPR - S-21

	parts 007-01
	parts 007-02
	PPR - S-21

	parts 007-03
	parts 007-04
	PPR - S-21

	parts 007-05
	parts 007-06
	PPR - S-21

	parts 007-07
	parts 007-08
	PPR - S-21

	parts 007A-01
	parts 007A-02
	PPR - S-21

	parts 007B-01
	parts 007B-02
	PPR - S-21

	parts 007B-03
	parts 007B-04
	PPR - S-21

	parts 007C-01
	parts 007C-02
	PPR - S-21

	parts 008-01
	parts 008-02
	PPR - S-21

	parts 008-03
	parts 008-04
	PPR - S-21

	parts 008-05
	parts 008-06
	PPR - S-21

	parts 008-07
	parts 008-08
	PPR - S-21

	parts 008-09
	parts 008-10
	PPR - S-21

	parts 008A-01
	parts 008A-02
	PPR - S-21

	parts 008A-03
	parts 008A-04
	PPR - S-21

	parts 008A-05
	parts 008A-06
	PPR - S-21

	parts 008A-07
	parts 008A-08
	PPR - S-21

	parts 008A-09
	parts 008A-10
	PPR - S-21

	parts 008B-01
	parts 008B-02
	PPR - S-21

	parts 009-01
	parts 009-02
	PPR - S-21

	parts 009A-01
	parts 009A-02
	PPR - S-21

	parts 009B-01
	parts 009B-02
	PPR - S-21

	parts 009C-01
	parts 009C-02
	PPR - S-21

	parts 009D-01
	parts 009D-02
	PPR - S-21

	parts 009D-03
	parts 009D-04
	PPR - S-21

	parts 009D-05
	parts 009D-06
	PPR - S-21

	parts 010-01
	parts 010-02
	PPR - S-21

	parts 010-03
	parts 010-04
	PPR - S-21

	parts 010A-01
	parts 010A-02
	PPR - S-21

	parts 010B-01
	parts 010B-02
	PPR - S-21

	parts 010C-01
	parts 010C-02
	PPR - S-21

	parts 010D-01
	parts 010D-02
	PPR - S-21

	parts 010E-01
	parts 010E-02
	PPR - S-21

	parts 010E-03
	parts 010E-04
	PPR - S-21

	parts 010F-01
	parts 010F-02
	PPR - S-21

	parts 010F-03
	parts 010F-04
	PPR - S-21

	parts 010F-05
	parts 010F-06
	PPR - S-21

	parts 010F-07
	parts 010F-08
	PPR - S-21

	parts 010G-01
	parts 010G-02
	PPR - S-21

	parts 010H-01
	parts 010H-02
	PPR - S-21

	parts 010H-03
	parts 010H-04
	PPR - S-21

	parts 010I-01
	parts 010I-02
	PPR - S-21

	parts 010I-03
	parts 010I-04
	PPR - S-21

	parts 010I-05
	parts 010I-06
	PPR - S-21

	parts 010I-07
	parts 010I-08
	PPR - S-21

	parts 010I-09
	parts 010I-10
	PPR - S-21

	parts 010I-11
	parts 010I-12
	PPR - S-21

	parts 010J-01
	parts 010J-02
	PPR - S-21

	parts 008A-04B.pdf
	PPR - S-21

	parts 008A-06B.pdf
	PPR - S-21

	S-21 ROTAX 912uls.pdf
	parts 011-01_912uls
	parts 011-02_912uls
	PPR - S-21

	parts 011A-01_912uls
	parts 011A-02_912uls
	PPR - S-21

	parts 011A-03_912uls
	parts 011A-04_912uls
	PPR - S-21

	parts 011A-05_912uls
	parts 011A-06_912uls
	PPR - S-21

	parts 011B-01_912uls
	parts 011B-02_912uls
	PPR - S-21

	parts 011B-03_912uls
	parts 011B-04_912uls
	PPR - S-21

	parts 011B-05_912uls
	parts 011B-06_912uls
	PPR - S-21

	parts 011B-07_912uls
	parts 011B-08_912uls
	PPR - S-21

	parts 011C-01_912uls
	parts 011C-02_912uls
	PPR - S-21

	parts 011C-03_912uls
	parts 011C-04_912uls
	PPR - S-21

	parts 011D-01_912uls
	parts 011D-02_912uls
	PPR - S-21

	parts 011E-01_912uls
	parts 011E-02_912uls
	PPR - S-21

	parts 011E-03_912uls
	parts 011E-04_912uls
	PPR - S-21

	parts 011F-01_912uls
	parts 011F-02_912uls
	PPR - S-21

	parts 011G-01_912uls
	parts 011G-02_912uls
	PPR - S-21

	parts 011H-01_912uls
	parts 011H-02_912uls
	PPR - S-21

	parts 011I-01_912uls
	parts 011I-02_912uls
	PPR - S-21

	parts 011I-03_912uls
	parts 011I-04_912uls
	PPR - S-21

	parts 011I-05_912uls
	parts 011I-06_912uls
	PPR - S-21

	parts 011J-01_912uls
	parts 011J-02_912uls
	PPR - S-21

	parts 011K-01_912uls
	parts 011K-02_912uls
	PPR - S-21

	parts 011K-03_912uls
	parts 011K-04_912uls
	PPR - S-21

	parts 011L-01_912uls
	parts 011L-02_912uls
	PPR - S-21


	010G - S-21 PARTS MANUAL - windshield.pdf
	parts 010G-01
	parts 010G-02

	parts 007A-04.pdf
	PPR - S-21




